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Test Report Certification

Applicant : XTREAMER LIMITED
Manufacturer : UNICORN INFORMATION SYSTEM CO., LTD
EUT Description : HDD Multimedia Player

(A) MODEL NO.: Xtreamer Sidewinder 2

(B) SERIAL NO.: N/A

(C) POWER SUPPLY: DC 12V(Adapter input)

Measurement Procedure Used:

FCC Rules and Regulations Part 15 Subpart C Section 15.247
ANSI C63.4: 2003

The device described above is tested by ACCURATE TECHNOLOGY CO. LTD to determine
the maximum emission levels emanating from the device. The maximum emission levels are
compared to the FCC Part 15 Subpart C Section 15.247 limits. The measurement results are
contained in this test report and ACCURATE TECHNOLOGY CO. LTD is assumed full
responsibility for the accuracy and completeness of these measurements. Also, this report shows
that the Equipment Under Test (EUT) is to be technically compliant with the FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of ACCURATE TECHNOLOGY CO. LTD.

Date of Test : August 25-September 7, 2011
Prepared by :
Apple /
(Engineer)
Approved & Authorized Signer : 5
{ .
M l\’
(Manager)

FCC ID: ZYA-XS2 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766
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1. GENERAL INFORMATION

1.1.Description of Device (EUT)

FCC ID: ZYA-XS2

EUT

Model Number
Frequency Band
Number of Channels
Antenna Gain
Power Supply

Adapter

Data Rate

Applicant
Address

Manufacturer
Address

Date of sample received :

Date of Test

HDD Multimedia Player
Xtreamer Sidewinder 2
2412-2462MHz

11

5dBi

DC 12V (Adapter input)

Model number: ADS-24S-12 1224GPG

Input: AC 100-240V; 50/60Hz 0.7A

Output: DC 12V; 2.0A

Output line: Non-shielded, Non-detachable, 1.5m
with a ferrite core

IEEE 802.11b: 11Mbps

IEEE 802.11g: 54Mbps

IEEE 802.11n: 150Mbps

XTREAMER LIMITED

Unbo b/d 226-16, sukchon-dong, songpa-gu, Seoul, South
Korea

UNICORN INFORMATION SYSTEM CO.,LTD

RM 509, Cell 3, Building A2, Hai Yun Hua Yuan. Block
48, Bao An Center, Shenzhen, China

August 25, 2011

August 25-September 7, 2011

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766
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1.2.Description of Test Facility
EMC Lab :Accredited by TUV Rheinland Shenzhen

Listed by FCC
The Registration Number is 752051

Listed by Industry Canada
The Registration Number is 5077A-2

Accredited by China National Accreditation Committee
for Laboratories
The Certificate Registration Number is L3193

Name of Firm : ACCURATE TECHNOLOGY CO. LTD

Site Location . F1, Bldg. A, Changyuan New Material Port, Keyuan Rd.
Science & Industry Park, Nanshan, Shenzhen, Guangdong
P.R. China

1.3.Measurement Uncertainty

Conducted Emission Expanded Uncertainty = 2.23dB, k=2
Radiated emission expanded uncertainty = 3.08dB, k=2
(9kHz-30MHz)

Radiated emission expanded uncertainty = 4.42dB, k=2
(30MHz-1000MHz)

Radiated emission expanded uncertainty = 4.06dB, k=2

(Above 1GHz)

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



2. MEASURING DEVICE AND TEST EQUIPMENT

FCC ID: ZYA-XS2

Table 1: List of Test and Measurement Equipment

Page 7 of 179

Kind of equipment | Manufacturer Type SIN Calibrated until
EMI Test Receiver| Rohde&Schwarz | ESCS30 100307 Jan. 15, 2012
EMI Test Receiver| Rohde&Schwarz | ESPI3 101526/003 Jan. 15, 2012
Spectrum Analyzer| Agilent E7405A MY45115511 | Jan. 15, 2012
Pre-Amplifier Rohde&Schwarz | CBLU118354 | 3791 Jan. 15, 2012
Loop Antenna Schwarzbeck I(zl\(;I1281516 1516131 Jan. 15, 2012
Bilog Antenna Schwarzbeck VULB9163 9163-323 Jan. 15, 2012
Horn Antenna Schwarzbeck BBHA9120D | 9120D-655 Jan. 15, 2012
Horn Antenna Schwarzbeck BBHA9170 | 9170-359 Jan. 15, 2012
LISN Rohde&Schwarz | ESH3-Z5 100305 Jan. 15, 2012
LISN Schwarzbeck NSLK8126 8126431 Jan. 15, 2012

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766
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3. OPERATION OF EUT DURING TESTING

3.1.0perating Mode

The mode is used: 802.11b Transmitting mode
Low Channel: 2412MHz
Middle Channel: 2437MHz
High Channel: 2462MHz

802.11g Transmitting mode
Low Channel: 2412MHz
Middle Channel: 2437MHz
High Channel: 2462MHz

802.11n Transmitting mode
Low Channel: 2412MHz
Middle Channel: 2437MHz
High Channel: 2462MHz

3.2.Configuration and peripherals

Adapter EUT

Figure 1 Setup: Transmitting mode

FCC ID: ZYA-XS2 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



4. TEST PROCEDURES AND RESULTS

FCC ID: ZYA-XS2
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FCC Rules Description of Test Result
Section 15.247(a)(2) 6dB Bandwidth Test Compliant
Section 15.247(e) Power Spectral Density Test Compliant
Section 15.247(b)(3) Maximum Peak Output Power Test Compliant
Section 15.247(d) Band Edge Compliance Test Compliant
Section 15.247(d) Radiated Spurious Emission Test Compliant
Section 15.209

Section 15.247(d) Conducted Spurious Emission Test Compliant
Section 15.207 AC Power Line Conducted Emission Test | Compliant
Section 15.203 Antenna Requirement Compliant

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766
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5. 6DB BANDWIDTH MEASUREMENT

5.1.Block Diagram of Test Setup

EUT Low Loss Cable Spectrum
Analyzer

(EUT: HDD Multimedia Player)

5.2.The Requirement For Section 15.247(a)(2)

Section 15.247(a)(2): Systems using digital modulation techniques may operate in the
902-928MHz, 2400-2483.5MHz, and 5725-5850MHz bands. The minimum 6 dB
bandwidth shall be at least 500 kHz.

5.3.EUT Configuration on Measurement

The following equipment are installed on the emission measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

5.3.1.HDD Multimedia Player (EUT)

Model Number : Xtreamer Sidewinder 2
Serial Number . N/A
Manufacturer . XTREAMER LIMITED

5.4.0perating Condition of EUT
5.4.1.Setup the EUT and simulator as shown as Section 5.1.
5.4.2.Turn on the power of all equipment.

5.4.3.Let the EUT work in TX modes measure it. The transmit frequency are
2412-2462MHz. We select 2412MHz, 2437MHz, 2462MHz TX frequency to
transmit.

FCC ID: ZYA-XS2 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766
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5.5.Test Procedure

5.5.1.The transmitter output was connected to the spectrum analyzer through a low
loss cable.

5.5.2.Set RBW of spectrum analyzer to 100kHz and VBW to 300kHz.

5.5.3.The 6dB bandwidth is defined as the total spectrum the power of which is higher
than peak power minus 6dB.

5.6.Test Result

PASS.
Date of Test: August 29, 2011 Temperature:  25°C
EUT: HDD Multimedia Player Humidity: 50%
Model No.:  Xtreamer Sidewinder 2 Power Supply: AC 120V/60Hz
Test Mode: TX Test Engineer: Pei
The test was performed with 802.11b
Frequency 6dB Bandwidth Limit
Channel (MHz) (MHz) (MHz)
Low 2412 10.52 > 0.5MHz
Middle 2437 10.28 > 0.5MHz
High 2462 10.20 > 0.5MHz

The test was performed with 802.11g
Frequency 6dB Bandwidth Limit
Channel (MHz) (MHz) (MHz)
Low 2412 16.48 > 0.5MHz
Middle 2437 16.56 > 0.5MHz
High 2462 16.52 > 0.5MHz

FCC ID: ZYA-XS2 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766
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The test was performed with 802.11n
Frequency 6dB Bandwidth Limit
Channel (MHz) (MHz) (MHz)
Low 2412 17.76 > 0.5MHz
Middle 2437 17.72 > 0.5MHz
High 2462 17.76 > 0.5MHz

The spectrum analyzer plots are attached as below.

FCC ID: ZYA-XS2
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802.11b Channel Middle 2437MHz
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802.11b Channel High 2462MHz
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802.11g Channel Low 2412MHz
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802.11g Channel Middle 2437MHz
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802.11g Channel High 2462MHz
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802.11n Channel Low 2412MHz
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6. MAXIMUM PEAK OUTPUT POWER

6.1.Block Diagram of Test Setup

EUT Low Loss Cable Spectrum
Analyzer

(EUT: HDD Multimedia Player)

6.2.The Requirement For Section 15.247(b)(3)

Section 15.247(b)(3): For systems using digital modulation in the 902-928MHz,
2400-2483.5MHz, and 5725-5850MHz bands: 1 Watt.

6.3.EUT Configuration on Measurement

The following equipment are installed on the emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

6.3.1.HDD Multimedia Player (EUT)

Model Number : Xtreamer Sidewinder 2
Serial Number : N/A
Manufacturer . XTREAMER LIMITED

6.4.0perating Condition of EUT
6.4.1.Setup the EUT and simulator as shown as Section 6.1.
6.4.2.Turn on the power of all equipment.

6.4.3.Let the EUT work in TX modes measure it. The transmit frequency are
2412-2462MHz. We select 2412MHz, 2437MHz, 2462MHz TX frequency to
transmit.

FCC ID: ZYA-XS2 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766
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6.5.Test Procedure

6.5.1.The transmitter output was connected to the spectrum analyzer through a low
loss cable.

6.5.2.Set RBW of spectrum analyzer to 1IMHz and VBW to 3MHz.

6.5.3.Measurement the maximum peak output power.

6.6.Test Result
PASS.

Date of Test: August 29, 2011 Temperature:  25°C
EUT: HDD Multimedia Player Humidity: 50%
Model No.:  Xtreamer Sidewinder 2 Power Supply: AC 120V/60Hz

Test Mode: TX Test Engineer: Pei

The test was performed with 802.11b
Channel Frequency Peak Output Power | Peak Output Power Limits
(MHz) (dBm) (mW) dBm /W
Low 2412 16.39 43.55 30dBm/1W
Middle 2437 16.70 46.77 30dBm/1W
High 2462 17.32 53.95 30dBm/1W
The test was performed with 802.11g
Channel Frequency Peak Output Power | Peak Output Power Limits
(MH2z) (dBm) (mW) dBm /W
Low 2412 14.34 27.16 30dBm/1W
Middle 2437 15.28 33.73 30dBm/1W
High 2462 16.50 44.67 30dBm/1W

FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766
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The test was performed with 802.11n
Channel Frequency Peak Output Power | Peak Output Power Limits
(MHz) (dBm) (mW) dBm /W
Low 2412 13.54 22.59 30dBm/1W
Middle 2437 14.15 26.00 30dBm/1W
High 2462 14.20 26.30 30dBm/1W

The spectrum analyzer plots are attached as below.

FCC ID: ZYA-XS2
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802.11b Channel Middle 2437MHz
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802.11b Channel High 2462MHz
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802.11g Channel Low 2412MHz
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802.11g Channel Middle 2437MHz
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802.11g Channel High 2462MHz
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802.11n Channel High 2412MHz
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802.11n Channel High 2437MHz
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802.11n Channel High 2462MHz
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7. POWER SPECTRAL DENSITY MEASUREMENT

7.1.Block Diagram of Test Setup

EUT Low Loss Cable Spectrum
Analyzer

(EUT: HDD Multimedia Player)

7.2.The Requirement For Section 15.247(e)

Section 15.247(e): For digitally modulated systems, the power spectral density conducted
from the intentional radiator to the antenna shall not be greater than 8 dBm in any 3 kHz
band during any time interval of continuous transmission.

7.3.EUT Configuration on Measurement

The following equipment are installed on the emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

7.3.1.HDD Multimedia Player (EUT)

Model Number : Xtreamer Sidewinder 2
Serial Number . N/A
Manufacturer . XTREAMER LIMITED

7.4.0perating Condition of EUT
7.4.1.Setup the EUT and simulator as shown as Section 7.1.
7.4.2.Turn on the power of all equipment.
7.4.3.Let the EUT work in TX modes measure it. The transmit frequency are

2412-2462MHz. We select 2412MHz, 2437MHz, 2462MHz TX frequency to
transmit.

FCC ID: ZYA-XS2 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



7.5.Test Procedure
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7.5.1.The transmitter output was connected to the spectrum analyzer through a low
loss cable.

7.5.2.Set RBW of spectrum analyzer to 3kHz and VBW to 10kHz, sweep time =
Span/3kHz.

7.5.3.Measurement the maximum power spectral density.

7.6.Test Result
PASS.

Date of Test: August 29, 2011

Temperature:  25°C

EUT: HDD Multimedia Player

Humidity: 50%

Model No.:  Xtreamer Sidewinder 2

Power Supply: AC 120V/60Hz

Test Mode: TX

Test Engineer: Pei

The test was performed with 802.11b
Frequency Power Spectral Density Limits
Channel (MH2) (dBm) (dBm)
Low 2412 -0.26 8 dBm
Middle 2437 -2.03 8 dBm
High 2462 -1.58 8 dBm
The test was performed with 802.11g
Frequency Power Spectral Density Limits
Channel (MH2) (dBm) (dBm)
Low 2412 -24.51 8 dBm
Middle 2437 -22.73 8 dBm
High 2462 -25.52 8 dBm

FCC ID: ZYA-XS2
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The test was performed with 802.11n
Frequency Power Spectral Density Limits
Channel (MHz) (dBm) (dBm)
Low 2412 -24.06 8 dBm
Middle 2437 -26.16 8 dBm
High 2462 -25.30 8 dBm

The spectrum analyzer plots are attached as below.
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802.11b Channel Low 2412MHz
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802.11b Channel Middle 2437MHz
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802.11b Channel High 2462MHz
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802.11g Channel Low 2412MHz
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802.11g Channel Middle 2437MHz
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802.11g Channel High 2462MHz
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802.11n Channel High 2412MHz
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802.11n Channel High 2437MHz
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802.11n Channel High 2462MHz
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8. BAND EDGE COMPLIANCE TEST

FCC ID: ZYA-XS2

8.1.Block Diagram of Test Setup

EUT Low Loss Cable Spectrum
Analyzer

(EUT: HDD Multimedia Player)

8.2.The Requirement For Section 15.247(d)

Section 15.247(d): In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB below
that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the
transmitter demonstrates compliance with the peak conducted power limits. If the
transmitter complies with the conducted power limits based on the use of RMS averaging
over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the
general limits specified in Section 15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in Section 15.205(a), must also
comply with the radiated emission limits specified in Section 15.209(a).

8.3.EUT Configuration on Measurement

The following equipment are installed on the emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

8.3.1.HDD Multimedia Player (EUT)

Model Number : Xtreamer Sidewinder 2
Serial Number . N/A
Manufacturer . XTREAMER LIMITED

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766
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8.4.0perating Condition of EUT
8.4.1.Setup the EUT and simulator as shown as Section 8.1.
8.4.2.Turn on the power of all equipment.

8.4.3.Let the EUT work in TX modes measure it. The transmit frequency are
2412-2462MHz. We select 2412MHz, 2462MHz TX frequency to transmit.

8.5.Test Procedure
Conducted Band Edge:
8.5.1. The transmitter output was connected to the spectrum analyzer via a low loss
cable.
8.5.2.Set RBW of spectrum analyzer to 100kHz and VBW to 300kHz.
Radiate Band Edge:
8.5.3. The EUT is placed on a turntable, which is 0.8m above the ground plane and
worked at highest radiated power.

8.5.4. The turntable was rotated for 360 degrees to determine the position of
maximum emission level.

8.5.5. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m
to find out the highest emission.

8.5.6. Set the spectrum analyzer in the following setting in order to capture the lower
and upper band-edges of the emission:

RBW=1MHz, VBW=1MHz

8.5.7.The band edges was measured and recorded.
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8.6.Test Result

Pass
Conducted test
Date of Test: August 29, 2011 Temperature:  25°C
EUT: HDD Multimedia Player Humidity: 50%

Power Supply: AC 120V/60Hz
Test Engineer: Pei

Model No.:  Xtreamer Sidewinder 2

Test Mode: TX

The test was performed with 802.11b

Frequency Result of Band Edge Limit of Band Edge
(dBc) (dBc)
(MHz)
2412 29.82 > 20dBc
2462 40.57 > 20dBc

The test was performed with 802.11g

Frequency Result of Band Edge Limit of Band Edge
(dBc) (dBc)
(MHz)
2412 25.79 > 20dBc
2462 37.93 > 20dBc

The test was performed with 802.11n

Frequency Result of Band Edge Limit of Band Edge
(dBc) (dBc)
(MHz)
2412 32.45 > 20dBc
2462 32.76 > 20dBc

FCC ID: ZYA-XS2
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802.11b Channel High 2462MHz
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802.11g Channel Low 2412MHz
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802.11g Channel High 2462MHz
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802.11n Channel High 2412MHz
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802.11n Channel High 2462MHz
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Radiated Band Edge Result

Date of Test:

EUT:
Model No.:

September 3, 2011

HDD Multimedia Player

Xtreamer Sidewinder 2
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Temperature:  25°C
Humidity: 50%
Power Supply: AC 120V/60Hz

Test Mode:  802.11b Channel Low 2412MHz Test Engineer: Pei
Frequency | Reading(dBuV/m) | Factor(dB) | Result(dBuV/m) | Limit(dBu\V/m) Margin(dB) Polarization
(MHz) AV PEAK | Corr. AV | PEAK AV | PEAK | AV PEAK
- - - - - - - - - - Vertical
- - - - - - - - - - Horizontal
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

3. Display the measurement of peak values.

FCC ID: ZYA-XS2
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Date of Test:

EUT:
Model No.:
Test Mode:

September 3, 2011

HDD Multimedia Player

Xtreamer Sidewinder 2

802.11b Channel High 2462MHz
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Temperature:  25°C
Humidity: 50%
Power Supply:

Test Engineer:

Pei

AC 120V/60Hz

Frequency | Reading(dBuV/m) | Factor(dB) | Result(dBpV/m) | Limit(dBu\V/m) Margin(dB) Polarization
(MH2z) AV PEAK | Corr. AV | PEAK AV PEAK AV PEAK
- - - - - - - - - - Vertical
- - - - - - - - - - Horizontal
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

3. Display the measurement of peak values.
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Date of Test:

EUT:

Model No.
Test Mode:

September 3, 2011

HDD Multimedia Player

Xtreamer Sidewinder 2

802.11g Channel Low 2412MHz
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Temperature:  25°C
Humidity: 50%
Power Supply: AC 120V/60Hz

Test Engineer:

Peli

Frequency | Reading(dBpV/m) | Factor(dB) | Result(dBpV/m) | Limit(dBuV/m) Margin(dB) Polarization
(MHz) AV PEAK | Corr. AV | PEAK AV PEAK AV PEAK
- - - - - - - - - - Vertical
- - - - - - - - - - Horizontal
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

3. Display the measurement of peak values.
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Date of Test:

EUT:
Model No.:
Test Mode:

September 3, 2011

HDD Multimedia Player

Xtreamer Sidewinder 2

802.11g Channel High 2462MHz
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Temperature:  25°C
Humidity: 50%
Power Supply:

Test Engineer: Pei

AC 120V/60Hz

Frequency | Reading(dBuV/m) | Factor(dB) | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarization
(MH2z) AV PEAK | Corr. AV | PEAK AV PEAK AV PEAK
- - - - - - - - - - Vertical
- - - - - - - - - - Horizontal
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

3. Display the measurement of peak values.
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Date of Test:

EUT:

Model No.
Test Mode:

September 3, 2011

HDD Multimedia Player

Xtreamer Sidewinder 2

802.11n Channel Low 2412MHz
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Temperature:  25°C
Humidity: 50%
Power Supply: AC 120V/60Hz

Test Engineer:

Peli

Frequency | Reading(dBpV/m) | Factor(dB) | Result(dBpV/m) | Limit(dBuV/m) Margin(dB) Polarization
(MHz) AV PEAK | Corr. AV | PEAK AV PEAK AV PEAK
- - - - - - - - - - Vertical
- - - - - - - - - - Horizontal
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

3. Display the measurement of peak values.
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Date of Test:

EUT:
Model No.:
Test Mode:

September 3, 2011

HDD Multimedia Player

Xtreamer Sidewinder 2

802.11n Channel High 2462MHz
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Temperature:  25°C
Humidity: 50%
Power Supply:

Test Engineer: Pei

AC 120V/60Hz

Frequency | Reading(dBuV/m) | Factor(dB) | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarization
(MH2z) AV PEAK | Corr. AV | PEAK AV PEAK AV PEAK
- - - - - - - - - - Vertical
- - - - - - - - - - Horizontal
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

3. Display the measurement of peak values.
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park Nanshan Shenzhen P R .China
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:

Standard: FCC Part 15 PEAK 2.4G
Testitem: Radiation Test

Polarization:

Hornizontal
Power Source: AC 120V/60Hz
Date: 2011/09/03

Temp( C)yHum (%) 25 C/50% Time: 10:33:11
EUT: HDD multimedia player Engineer Signature: Pei
Mode: TX Channel 1 (802.11b) Distance: 3m
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORN
1200 dBu¥/m
limit1: —
L e e e Wagr: . —|
s rem e s e e e e B e e e S e T R e e L
a0
an
0
60
50
40
30
200
2390.000 2420.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
Detecto Remark
e (MHz) | (dBuV/im)| (dB) |(dBuVim) |(dBuVim)| (dB) | | em) | (deg) | "
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)

ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen P_.R_China Fax:+86-0755-26503396
Job No.: Polarization: Vertical
Standard: FCC Part 15 PEAK 2.4G Power Source: AC 120V/60Z
Testitem: Radiation Test Date: 2011/09/03
Temp.( C)Hum.(%) 25 C/50% Time: 10:37:19
EUT: HDD multimedia player Engineer Signature: Pei
Mode: TX Channel 1 (B02.11b) Distance: 3m

Madel: Xtreamer Sidewinder 2
Manufacturer: UNICORN

120.0 dBu¥/m

limit1: —_—

T T T S P RSP |0, Wagn: —|
LT
O deivee s e pramra e e s palbls e e e e e S s e e b s e e S s B
2 1 O 0 s U
A Ao crs s s e |
1 U AR (S \ ..........................................
50 1"‘\_
A b M‘\m’ ______________________________
g0 basre e s e S S S e A R T T e S L I e D S S R S
20,0
2390.000 24200 MHz

Freq. Reading Factor Result Limit |Margin Detector | HEONt | Degree | o

No- | (MHz) |(dBuvim)| (dB) |(dBuVim) |@Buvim)| (@B) | P | tcm) | (ceg) | o™
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T

¢ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No - Polarization:  Horizontal
Standard: FCC Part 15 PEAK 2.4G Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2011/09/03
Temp.( CyHum. (%) 25 C/50% Time: 10:47:33
EUT: HDD multimedia player Engineer Signature: Pei
Mode: TX Channel 11 (802.11b) Distance: 3m
Model:  Xfreamer Sidewinder 2
Manufacturer: UNICORN
1200  dBuM/m
Tlimit1: —_
0 b ] Margink ~ —
L
a0
a0
0
60
50
40
30
20.0
2460.000 2490.0 MHz
Freq. Reading Factor Result Limit  |Margin Detecio Height | Degree Remark
No. (MHz) | (dBuv/im) | (dB) | (dBuV/im) |(dBuvim)| (dB) | O | (cm) | (deq) | "M

FCC ID: ZYA-XS2 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766
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T

o ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg A ,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: Polarization: Vertical
Standard: FCC Part 15 PEAK 2 4G Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2011/09/03
Temp{ CyHum. (%) 25 C/50% Time: 10:43:24
EUT: HDD multimedia player Engineer Signature: Pei
Mode: TX Channel 11 (802.11b) Distance: 3m
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORN

1200  dBuV/m

limit1: —_—

0 b Margin ~ —

T e

ap

a0

0

60

50

40

30

20.0

2450_000 24900 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
Detecto Remark

No. (MHz) | (@Buv/m)| (dB) |(dBuVim)|(dBuvim)| (dB) | - | (em) | (deg) | "
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ACCURATE TECHNOLOGY CO., LTD.
F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
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Site: 966 chamber
Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen P_.R_China Fax:+86-0755-26503396

Job No.:

Standard: FCC Part 15 PEAK 2.4G
Testitem: Radiation Test
Temp( C)YHum (%) 25 C/50%
EUT: HDD multimedia player
Mode: TX Channel 1 (802.11q)
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORN

Polarization:  Haorizontal
Power Source: AC 120V/60Hz
Date: 2011/09/03

Time: 16:32:35

Engineer Signature: Peij
Distance: 3m

120.0 dBu¥/m

an

T fee e e

100 | oo

0

60

50

40

30

20.0

2330.000

2420.0 MHz

Freq.

No. (MHz)

Reading
(dBuVW/m)

Factor
(dB)

Result
(dBuV/m)

Limit
(dBuV/m)

Margin Delecios Height | Degree

(dB) (cm) | (deg) | REm

FCC ID: ZYA-XS2
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ACCURATE TECHNOLOGY CO., LTD.
F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park Nanshan Shenzhen,P.R.China

Page 66 of 179

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-265033%96

Test item:

Job No:
Standard: FCC Part 15 PEAK 2 4G
Radiation Test
Temp( C)}YHum (%) 25 C/50%

Polarization:

Power Source:

Time: 16:36:50

Vertical
AC 120V/60Hz
Date: 2011/09/03

EUT: HDD multimedia player Engineer Signature: Pei
Mode: TX Channel 1 (802.11g) Distance: 3m
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORN
1200 dBu¥/m
limit1: —_
e T [ . Margn: ~ —
L H i A ..
a0
&0
0
60
50
40
30
20.0
2390.000 24200 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degres
Detectol Remark
No- | MHz) | (@Buvim)| (dB) | (dBuVim) |(@Buvim)| (@B) | "= | m) | (seq) | R

FCC ID: ZYA-XS2
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+B86-0755-26503396
Job No.: Polarization: Horizontal
Standard: FCC Part 15 PEAK 2.4G Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2011/09/03
Temp( C)yHum (%) 25 C/50% Time: 16:46:39
EUT: HDD multimedia player Engineer Signature: Pei
Mode: TX Channel 11 (802.11g) Distance: 3m

Model: Xireamer Sidewinder 2
Manufacturer: UNICORN

12000 dBu¥/m

1 Y DRSSO it —

an

il

60

1]

40

30

Z0.0
2460.000 2490.0 MHz

Freq. Reading | Factor | Result Limit  |Margin| ;... | Height | Degree

No. (MHz) | (dBuv/m)| (dB) |(dBuV/m) |(dBuv/m)| (dB) (cm) | (deg)

Remark
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A T c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503200
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No: Polarization: Vertical
Standard: FCC Part 15 PEAK 2 4G Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2011/09/03
Temp.{ C)Hum (%) 25 C/50% Time: 16:42:28
EUT: HDD multimedia player Engineer Signature: Pei
Mode: TX Channel 11 (802.11q) Distance: 3m
Model:  Xtreamer Sidewinder 2

Manufacturer: UNICORN

1200 dBu¥/m

AT e e e U S e R S S e e S e e LR I S

TN [t o S e S e i A S 5 5 o mi S S P BT SR R i R M e i e SRR A

a0

0

60

50

40

30

20.0
2450.000 2490.0 MHz

Freq. Reading Factor Result Limit |Margin| ..., | Height | Degree

Ho. (MHz) (dBuV/m}) (dB) (dBu¥/m} | (dBuV/m) | (dB) (cm) | (deg.)

Remark
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o ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: Polarization:  Horizontal
Standard: FCC Part 15 PEAK 2.4G Power Source: DC 5V
Testitem: Radiation Test Date: 2011/07/15
Temp( CyYHum. (%) 25 C/50% Time: 14:23:35
EUT: HDD multimedia player Engineer Signature: PEI
Mode: TX Channel 1 (802.11n) Distance: 3m
Model:  Xireamer Sidewinder 2
Manufacturer: UNICORN

120.0  dBu¥/m

limit1: —_

110 b e Margin: ~ —/

MO0 |-l

an

a0

70

60

50

40

30

20.0

2390.000 2420.0 MHz
Freq. Reading | Factor Result Limit |Margin Height | Dearee
Detecto Remark

No. (MHz) | (dBuv/m) | (dB) |(dBuVim) |(dBuvim)| (@B) | | em) | (deg) | "

FCC ID: ZYA-XS2 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg, A, Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No._:
Standard: FCC Part 15 PEAK 2.4G

Polarization:

Vertical
Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2011/09/03
Temp.( C)yHum.(%) 25 C/50 % Time: 14:32:50
EUT: HDD multimedia player Engineer Signature: PEI
Mode: TX Channel 1 (802.11n) Distance: 3m
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORN
1200  dBUWm
limit1: —_
T [ Margn: = —|
L o B ...
a0
20
70
)]
50
40
30
20.0
2390.000 2420.0 MHz
Freq. Reading Factor Result Limit  |Margin Detector | HEiGNt | Degree |
No. (MHz) | (dBuv/im) | (dB) | (dBuvim) |(dBuvim)| (dB) | = | (em) | (deg) | "7

FCC ID: ZYA-XS2
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o ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1 Bldg A ,Changyuan New Material Part Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: Polarization:  Horizontal
Standard: FCC Part 15 PEAK 2.4G Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2011/09/03
Temp.( C)YHum.(%) 25 C/50% Time: 14:49:39
EUT: HDD multimedia player Engineer Signature: PEI
Mode: TX Channel 11 (802.11n) Distance: 3m
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORN

1200 dBuV/m

limit1: —_

SR T 1 I Margine =~ —

e

a0

80

7

]

50

40

30

20.0

2450.000 2490.0 MHz
Freq. Reading | Factor | Result Limit  |Margin Height | Degree
Detecto Remark

No. (MHz) | (dBuV/m) | (dB) | (dBuVim) |(@Buvim)| (@B) | - | em) | (deg) | "

FCC ID: ZYA-XS2 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766
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g ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503280
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: FPolarization: Vertical
Standard: FCC Part 15 PEAK 2.4G Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2011/09/03
Temp( C)Hum (%) 25 C/50% Time: 14:41:28
EUT: HDD multimedia player Engineer Signature: PEI
Mode: TX Channel 11 (802.11n) Distance: 3m
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORN

1200  dBu¥/m

limit1: —_—

10 e e o Margn:  —

8

an

1]

0

60

50

a0

30

20.0

2450.000 2490.0 MHz
Freq. Reading | Factor Result Limit |Margin| , .. | Height| Degree | .

No- | (MHz) | (dBuvim)| (dB) |(dBuvim) |(@Buvim)| (@B) | "= | em) | (ceq) | R
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9. RADIATED SPURIOUS EMISSION TEST

9.1.Block Diagram of Test Setup

9.1.1.Block diagram of connection between the EUT and peripherals

Adapter

EUT

Setup: Transmitting mode

(EUT: HDD Multimedia Player)

9.1.2.Semi-Anechoic Chamber Test Setup Diagram

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

Cable

0.8 METER

l

GROUND PLANE

(EUT: HDD Multimedia Player)

FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766
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9.2.The Limit For Section 15.247(d)

Section 15.247(d): In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB below
that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the
transmitter demonstrates compliance with the peak conducted power limits. If the
transmitter complies with the conducted power limits based on the use of RMS averaging
over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the
general limits specified in Section 15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in Section 15.205(a), must also
comply with the radiated emission limits specified in Section 15.209(a).

9.3.Restricted bands of operation

9.3.1.FCC Part 15.205 Restricted bands of operation

(a) Except as shown in paragraph (d) of this section, Only spurious emissions are
permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.090-0.110 16.42-16.423 399.9-410 45-5.15
10.495-0.505 16.69475-16.69525 608-614 5.35-5.46

2.1735-2.1905 16.80425-16.80475 960-1240 7.25-7.75
4.125-4.128 25.5-25.67 1300-1427 8.025-8.5
4.17725-4.17775 37.5-38.25 1435-1626.5 9.0-9.2
4.20725-4.20775 73-74.6 1645.5-1646.5 9.3-9.5
6.215-6.218 74.8-75.2 1660-1710 10.6-12.7
6.26775-6.26825 108-121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123-138 2200-2300 14.47-14.5
8.291-8.294 149.9-150.05 2310-2390 15.35-16.2
8.362-8.366 156.52475-156.52525 2483.5-2500 17.7-21.4
8.37625-8.38675 156.7-156.9 2690-2900 22.01-23.12
8.41425-8.41475 162.0125-167.17 3260-3267 23.6-24.0
12.29-12.293 167.72-173.2 3332-3339 31.2-31.8
12.51975-12.52025 240-285 3345.8-3358 36.43-36.5
12.57675-12.57725 322-335.4 3600-4400 (2)
13.36-13.41

'Until February 1, 1999, this restricted band shall be 0.490-0.510

2Above 38.6

(b) Except as provided in paragraphs (d) and (e), the field strength of emission
appearing within these frequency bands shall not exceed the limits shown in
Section 15.209. At frequencies equal to or less than 1000MHz, Compliance with
the limits in Section 15.209 shall be demonstrated using measurement
instrumentation employing a CISPR quasi-peak detector. Above 1000MHz,
compliance with the emission limits in Section15.209 shall be demonstrated
based on the average value of the measured emissions. The provisions in Section
15.35 apply to these measurements.

FCC ID: ZYA-XS2
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9.4.Configuration of EUT on Measurement

The following equipment are installed on Radiated Emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

9.4.1.HDD Multimedia Player (EUT)

Model Number : Xtreamer Sidewinder 2
Serial Number : N/A
Manufacturer . XTREAMER LIMITED

9.5.0perating Condition of EUT

9.5.1.Setup the EUT and simulator as shown as Section 8.1.
9.5.2.Turn on the power of all equipment.

9.5.3.Let the EUT work in TX modes measure it. The transmit frequency are
2412-2462MHz. We select 2412MHz, 2437MHz, 2462MHz TX frequency to
transmit.

9.6.Test Procedure

The EUT and its simulators are placed on a turntable, which is 0.8 meter high above
ground. The turntable can rotate 360 degrees to determine the position of the maximum
emission level. EUT is set 3.0 meters away from the receiving antenna, which is mounted
on an antenna tower. The antenna can be moved up and down between 1.0 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog
antenna) is used as receiving antenna. Both horizontal and vertical polarizations of the
antenna are set on measurement. In order to find the maximum emission levels, all of the
interface cables must be manipulated according to ANSI C63.4: 2003 on radiated
emission measurement. The EUT was tested in 3 orthogonal planes.

The worst-case data rate for this channel to be 1Mbps for 802.11b mode and 6Mbps for
802.11g mode, based on previous with 802.11 WLAN product design architectures.

The bandwidth of test receiver (R&S ESI26) is set at 120kHz in 30-1000MHz. and set at
1MHz in above 1000MHz.

The frequency range from 30MHz to 25000MHz is checked.

The final measurement in band 9-90kHz, 110-490kHz and above 1000MHz is performed
with Average detector. Except those frequency bands mention above, the final
measurement for frequencies below 1000MHz is performed with Quasi Peak detector.
The field strength is calculated by adding the antenna factor, and cable loss, and
subtracting the amplifier gain from the measured reading. The basic equation calculation
is as follows:

Result = Reading + Corrected Factor

Where Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766
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9.7.The Field Strength of Radiation Emission Measurement Results

PASS.
Date of Test: September 4-6, 2011 Temperature:  25°C
EUT: HDD Multimedia Player Humidity: 50%
Model No.:  Xtreamer Sidewinder 2 Power Supply: AC 120V/60HZ
Test Mode:  802.11b Channel Low 2412MHz Test Engineer: Pei
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuVv/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal

For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

Frequency | Reading(dBuV/m) | Factor | Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
MHz) | Av | peak | O ©@B) | Ay | peak | AV | PEAK | AV | PEAK |
2400000 | 3938 | 4526 7.46 3192 | 3780 | 54 74 | 2208 | 3620 | Vertical
2412000 | 9528 | 101.21 7.43 87.85 | 93.78 i : i i Vertical

4824052 | 5089 | 56.81 0.19 50.70 | 5662 | 54 74 | 330 | 1738 | Vertical
7236.076 44,73 50.66 3.05 47.78 53.71 54 74 -6.22 -20.29 Vertical
2400000 | 3973 | 4565 7.46 3227 | 3819 | 54 74 | 2173 | -3581 | Horizontal
2412000 | 9692 | 102.86 7.43 89.49 | 9543 i : i - | Horizontal

*4824.052 | 5087 | 56.84 0.19 5068 | 56.65 | 54 74 | 332 | -17.35 | Horizontal
7236.076 | 4490 | 50.92 3.05 4795 | 5397 | 54 74 | -605 | -2003 | Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. *: Denotes restricted band of operation.

FCC ID: ZYA-XS2
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Date of Test: September 4-6, 2011 Temperature:  25°C
EUT: HDD Multimedia Player Humidity: 50%
Model No.:  Xtreamer Sidewinder 2 Power Supply: AC 120V/60HZ
Test Mode:  802.11b Channel Middle 2437MHz  Test Engineer: Pei
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal

Page 77 of 179

For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

Frequency | Reading(dBuV/m) Factor | Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
(MHz) AV | pEak | @) Av |Peak | Av |PEak | Av | pEak | ™"
2437.000 94.68 100.54 -7.36 87.32 93.18 - - - Vertical
*4874.053 50.56 56.47 0.09 50.65 | 56.56 54 74 -3.35 -17.44 Vertical
*7311.078 44.49 50.41 3.22 47.71 | 53.63 54 74 -6.29 -20.37 Vertical
2437.000 96.60 102.53 -7.36 89.24 95.17 - - - Horizontal
*4874.053 50.56 56.55 0.09 50.65 | 56.64 54 74 -3.35 -17.36 | Horizontal
*7311.078 44,72 50.66 3.22 47.94 53.88 54 74 -6.06 -20.12 Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. *: Denotes restricted band of operation.
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Date of Test: September 4-6, 2011 Temperature:  25°C
EUT: HDD Multimedia Player Humidity: 50%
Model No.:  Xtreamer Sidewinder 2 Power Supply: AC 120V/60HZ
Test Mode:  802.11b Channel High 2462MHz Test Engineer: Pei
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
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For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

Frequency | Reading(dBuV/m) Factor | Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
MHz) | av | peak |©O™ (@B | Ay | pEAk | AV | PEAK | AV | pEAK |
2462.000 95.33 101.29 -7.35 87.98 93.94 - - - Vertical
2483.500 39.60 45.63 -7.37 32.23 38.26 54 74 -21.77 -35.74 Vertical
*4924.050 50.38 56.29 0.34 50.72 56.63 54 74 -3.28 -17.37 Vertical
*7386.077 44.54 50.44 3.39 47.93 53.83 54 74 -6.07 -20.17 Vertical
2462.000 96.77 102.74 -7.35 89.42 95.39 - - - Horizontal
2483.500 39.66 45.55 -7.37 32.29 38.18 54 74 -21.71 -35.82 Horizontal
*4924.050 | 50.40 56.37 0.34 50.74 | 56.71 54 74 -3.26 -17.29 | Horizontal
*7386.077 44.28 50.22 3.39 47.67 53.61 54 74 -6.33 -20.39 Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. *: Denotes restricted band of operation.
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Date of Test: September 4-6, 2011 Temperature:  25°C
EUT: HDD Multimedia Player Humidity: 50%
Model No.:  Xtreamer Sidewinder 2 Power Supply: AC 120V/60HZ
Test Mode:  802.11g Channel Low 2412MHz Test Engineer: Pei
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
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For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

Frequency | Reading(dBuV/m Factor | Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
(MH2) Corr. (dB) on
AV PEAK AV PEAK AV PEAK AV PEAK
2400.000 39.98 45.88 -7.46 32.52 38.42 54 74 -21.48 -35.58 Vertical
2412.000 95.51 101.43 -7.43 88.08 94.00 - - - Vertical
*4824.054 | 49.80 55.72 -0.19 49.61 | 5553 54 74 -4.39 -18.47 Vertical
7236.080 43.58 49.46 3.05 46.63 52.51 54 74 -7.37 -21.49 Vertical
2400.000 39.72 45.68 -7.46 32.26 | 3822 54 74 -21.74 | -35.78 | Horizontal
2412.000 96.09 102.06 -7.43 88.66 94.63 - - - Horizontal
*4824.054 50.38 56.22 -0.19 50.19 56.03 54 74 -3.81 -17.97 Horizontal
7236.080 44.23 50.15 3.05 47.28 53.20 54 74 -6.72 -20.80 Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. *: Denotes restricted band of operation.

FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766
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Date of Test: September 4-6, 2011 Temperature:  25°C
EUT: HDD Multimedia Player Humidity: 50%
Model No.:  Xtreamer Sidewinder 2 Power Supply: AC 120V/60HZ
Test Mode:  802.11g Channel Middle 2437MHz  Test Engineer: Pei
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal

For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

Frequency | Reading(dBuV/m) | Factor | Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
MH2) | av | peak |©O"(@B) | av | pEAk | AV | PEAK | AV | pEAK |
2437.000 95.19 101.10 -7.36 87.83 93.74 - - - Vertical
*4874.052 | 50.06 55.95 0.09 50.15 | 56.04 54 74 -3.85 -17.96 Vertical
*7311.076 | 44.19 50.06 3.22 47.41 | 53.28 54 74 -6.59 -20.72 Vertical
2437.000 96.07 101.92 -7.36 88.71 94.56 - - - Horizontal
*4874.052 49.23 55.20 0.09 49.32 55.29 54 74 -4.68 -18.71 Horizontal
*7311.076 43.91 49.82 3.22 47.13 53.04 54 74 -6.87 -20.96 Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. *: Denotes restricted band of operation.

FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766




Date of Test: September 4-6, 2011 Temperature:  25°C
EUT: HDD Multimedia Player Humidity: 50%
Model No.:  Xtreamer Sidewinder 2 Power Supply: AC 120V/60HZ
Test Mode:  802.11g Channel High 2462MHz Test Engineer: Pei
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
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For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

Frequency | Reading(dBuV/m) | Factor | Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
MH2) | Av | pEak | @B av | PEAK | AV | PEAK | AV | pEAK |
2462.000 95.34 101.29 -7.35 87.99 93.94 - - - Vertical
2483.500 39.80 45,72 -7.37 32.43 38.35 54 74 -21.57 -35.65 Vertical
*4924.051 49.30 55.29 0.34 49.64 55.63 54 74 -4.36 -18.37 Vertical
*7386.079 43.52 49.55 3.39 46.91 52.94 54 74 -7.09 -21.06 Vertical
2462.000 96.01 101.95 -7.35 88.66 94.60 - - - Horizontal
2483.500 39.66 45.65 -7.37 32.29 38.28 54 74 -21.71 -35.72 Horizontal
*4924.051 | 49.58 55.46 0.34 49.92 | 55.80 54 74 -4.08 -18.20 | Horizontal
*7386.079 43.46 49.37 3.39 46.85 52.76 54 74 -7.15 -21.24 Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. *: Denotes restricted band of operation.

FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766




Date of Test: September 4-6, 2011 Temperature:  25°C
EUT: HDD Multimedia Player Humidity: 50%
Model No.:  Xtreamer Sidewinder 2 Power Supply: AC 120V/60HZ
Test Mode:  802.11n Channel High 2412MHz Test Engineer: Pei
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
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For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

Frequency | Reading(dBuV/m) | Factor | Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
MH2) | Av | pEak | @B av | PEAK | AV | PEAK | AV | pEAK |

2400.000 40.06 45.96 -7.46 32.60 38.50 54 74 -21.40 -35.50 Vertical
2412.000 95.25 101.16 -7.43 87.82 93.73 - - - Vertical
*4824.056 50.35 56.24 -0.19 50.16 56.05 54 74 -3.84 -17.95 Vertical
7236.082 43.38 49.29 3.05 46.43 52.34 54 74 -71.57 -21.66 Vertical
2400.000 39.76 45,71 -7.46 32.30 38.25 54 74 -21.70 -35.75 Horizontal
2412.000 96.47 102.36 -7.43 89.04 94.93 - - - Horizontal
*4824.056 50.97 56.90 -0.19 50.78 | 56.71 54 74 -3.22 -17.39 | Horizontal
7236.082 44.07 50.03 3.05 47.12 53.08 54 74 -6.88 -20.92 Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. *: Denotes restricted band of operation.

FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766
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Date of Test: September 4-6, 2011 Temperature:  25°C
EUT: HDD Multimedia Player Humidity: 50%
Model No.:  Xtreamer Sidewinder 2 Power Supply: AC 120V/60HZ
Test Mode:  802.11n Channel High 2437MHz Test Engineer: Pei
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal

For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

Frequency | Reading(dBuV/m) | Factor | Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
MH2) | Av | pEak | @B Av | pEak | AV | PEAK | AV | pEAK |
2437.000 95.15 101.07 -7.36 87.79 93.71 - - - Vertical
*4874.055 50.00 55.91 0.09 50.09 56.00 54 74 -3.91 18.00 Vertical
*7311.080 | 43.25 49.14 3.22 46.47 | 52.36 54 74 -7.53 -21.64 Vertical
2437.000 96.02 101.95 -7.36 88.66 94.59 - - - Horizontal
*4874.055 | 49.90 55.82 0.09 49.99 | 55.91 54 74 -4.01 -18.09 | Horizontal
*7311.080 43.78 49.70 3.22 47.00 52.92 54 74 -7.00 -21.08 Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. *: Denotes restricted band of operation.

FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766




Date of Test: September 4-6, 2011 Temperature:  25°C
EUT: HDD Multimedia Player Humidity: 50%
Model No.:  Xtreamer Sidewinder 2 Power Supply: AC 120V/60HZ
Test Mode:  802.11n Channel High 2462MHz Test Engineer: Pei
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
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For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

Frequency | Reading(dBuV/m) | Factor | Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
MH2) | Av | pEak | @B av | PEAK | AV | PEAK | AV | pEAK |
2462.000 95.03 100.96 -7.35 87.68 93.61 - - - Vertical
2483.500 39.81 45.72 -7.37 3244 | 3835 54 74 -21.56 | -35.65 Vertical
*4924.054 | 49.53 55.42 0.34 49.87 | 55.76 54 74 -4.13 -18.24 Vertical
*7386.079 42.77 48.69 3.39 46.16 52.08 54 74 -7.84 -21.92 Vertical
2462.000 96.11 102.10 -7.35 88.76 94.75 - - - Horizontal
2483.500 39.93 45.89 -7.37 32.56 38.52 54 74 -21.44 -35.48 Horizontal
*4924.054 50.13 56.16 0.34 50.47 56.50 54 74 -3.53 -17.50 Horizontal
*7386.079 43.83 49.80 3.34 47.17 53.14 54 74 -6.83 -20.86 Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. *: Denotes restricted band of operation.

FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766




ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg, A, Changyuan New Material Port Keyuan Rd,
Science & Industry Park Manshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-07355-26503290
Faw:+85-0755-26503396

Job Mo.: RTTE #5865

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.{ CMHum.(%) 25 C/S0%
EUT: HDD multimedia player
Mode: TX¥ Channel 1 (802.11b)
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORN

Polarization:
Power Source:

Time: 15:01:24

Engineer Signature: STAR

Distance:

3m

Haorizontal
AC 1200VI60HE
Date: 2011/09/03

Mote: Report Mo ATE20111765

foo dBuY fm

10

" Emitl: —

[1R1] H H H H H H
Jm.nnn 40 sm B0 0 an aom 400 SO0 BOW 700 T0O00 MHe
Freq. Reading | Factor Result Limit  |Margin Hesght | Degree
No- | MHz) |(dBuvim)| (@B) | dBuvim) |(dBuvim)| (@B) | 2= | (em) | ioegy | "E

FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



ACCURATE TECHNOLOGY CO., LTD.

F1.Bldg,A Changyuan New Material Port Keyuan Rd,
Science & Indusiry Park, Manshan Shenzhen P.R_China
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Site: 966 chamber

Tel+86-0735-26:503280
Faw:+85-0755-26503396

Job Mo.: RTTE #5869

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.{ CMHum.(%) 25 C/50%
EUT: HOD multimedia player
Mode: TX Channel 1 (802.11b)
Model:  Xireamer Sidewinder 2
Manufacturer: UMNICORMN

Polarization:
Power Source:

Time: 15:05:27

Engineer Signature: STAR

Distance: 3m

Vertical
AC 1200VIB0Hz
Date: 2011/09/03

Note: Report Mo ATE20111766

mo Y im

oo i i i i i i
moop 40 S0 BD 70 80 3on 400 500 GOM 0D 1000.0 MHc
Freq. Reading Factor Result Limit  (Margin Height | Degree
Ne. {MHz (dBu'im) {dB) {dBuVim) | (dBuVim) | (dB) Setctor fom) | (o2g.) Feman

FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766
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o ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg A, Changyuan Mew Material Port Keyuan Rd, Tel+88-0752-26503290
Science & Industry Park Manshan Shenzhen, P R.China Fave:+86-0755-26503396

Job Mo.: RTTE #5857

Standard: FCC Class B 3M Radiated
Testitern: Radiation Test

Temp{ CMHum.(%) 25 C/50%
EUT: HDD multimedia player
Mode: TX Channel 1 (802.11b)
Model:  Xireamer Sidewinder 2
Manufacturer: UNICORM

Polarization: Horizontal
Power Source:  AC 120V60H=z
Date: 201 1/09/04

Time: 9:12:38

Engineer Signature: STAR
Distance: 3m

Maote: Report Mo ATE2D111766

100l dHuY
3 Tmit —
- 1 O A U S SO U S
&l
FLl
=]
]
" :
.
20 b SRR I SO S S
1 i
0o H H
1m0 non 20y Jmnn S0 GOO0 70000 BOO00 000 1 HO00. MM He
Freqg. Reading | Factor Result Limit  [Margin| Hesght | Degree
No. | MHz) | (dBuvim)| (dB) | (dBuvim)|(dBuvim)| (@B) | ZE= | tem) | (oegy | RETI™
1 2400.000] 4565 | -746 | 3819 7400 |-3581| peak
2 2400000] 3973 | -746 | 3227 5400 |-2173 AVG
3 2412000] 10286 | -743 | 9543 - = | peak
3 2412000| 9692 | 743 | 8949 - ~ | AVG
5 2824052| 5684 | 019 | 5665 7400 |-17.35 peak
B 4824052| 5087 | 019 | 5068 5400 | 332| AVG
7 7236.076| 5092 305 | 5397 7400 |-2003| pesk
B 7236.076| 4490 305 | 4795 5400 | B05| AVG

FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



ACCURATE TECHNOLOGY CO., LTD.
F1,Bldg,A Changyuan New Material Port Keyuan Rd,

Science & Indusiry Park Manshan Shenzhen, P R_China
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Site: 966 chamber

Tel:+86-0755-26503290
Faw:+86-0735-26503396

Job No.:

RTTE #5886

Standard: FCC Class B 3M Radiated
Test item: Radiation Test
Temp.{ CMHum.(%) 25 CJ/50%

EUT:

Mode:
Model:

HDD multimedia player
T Channel 1 (802.11b)

Manufacturer: UNICORM

Atreamer Sidewinder 2

Puolarization:
Power Source:

Time: 9:08:11

Enginser Signature: STAR

Distance: 3m

Vertical
AC 120ViIB0Hz
Date: 201 1/09/04

Mote: Report Mo ATE20111786

000 B i
] Fmit —
,.] S SN SR S S SN O OO SO
B i
g
x
L] i
»
B | NN O S S S
10 '
0 i i
1R00.000 2000 3000 S000 G0N0 7000 BO009000 180000 MH=
Freq. Reading | Factor Result Limit  (Margin o Height | Degrae
Me. {MHz) {(dBu'im) {dB) {dBu\im) | (dBuVim) | (dB) S| fem) | (oegy | T
1 2400.000) 4526 -T4E6 37.80 7400 |-36.20| peak
2 24000000 3038 -T 45 3192 5400 |-Z2.08] AVG
3 24120001 101.21 743 9378 - - peak
4 2412.000) 9528 743 B7.85 - - AVG
5 4524 052 5681 019 06.62 74.00 [-17.38| peak
G 4524 052 50.89 019 50.70 400 | -330| AVG
7 T236.076) 5066 3.05 53.71 7400 |[-20.29| peak
& T236.076) 4473 3.05 47.75 400 | 622 AVG

FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766
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e ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg,A, Changyuan New Material Port Keyuan Rd, Tel+86-07355-265032390
Science & Industry Park Nanshan Shenzhen PR China Faw+86-0755-26503396

Job Mo.:  RTTE #5904

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.{ CMHum.(%) 25 C/30%
EUT: HDD multimedia player
Mode: TX Channel 1 (802.11b)
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORN

Polarization: Horizontal
Power Source: AC 120VIB0Hz
Date: 2011/0604

Time: 10:49:50

Engineer Signature: STAR
Distance: 3m

Maote: Report Mo ATE20111766

oo dBuY fm

Emitl: —
=]
&0

memmﬁwmwmw
4
=
=
10
oo

18000008 20000 250000 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No. {MHz (dBu'/m) (dB) (dBul/m) | (dBuVim) | (dB) PR o) | josgy | RETI

FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A Changyuan New Material Port Keyuan Rd,
Science & Indusiry Park Nanshan Shenzhen P.R_China
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Site: 966 chamber

Tel+86-0735-26:503290
Fawn:+86-0755-26503396

Job Mo.: RTTE #2005

Standard: FCC Class B 3M Radiated
Testiten: Radiation Test

Temp.{ CWMHum.(%) 25 C/50%
EUT: HDD multimedia player
Mode: TX Channel 1 (802.11b)
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORN

Polarization: \Vertical

Power Source:  AC 120VIG0H=z

Diate: 201 1/09/04
Time: 10:54:16

Engineer Signature: STAR

Distance: 3m

Mote: Report Mo ATE20111766

o dBuYim
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ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg, A Changyuan New Material Port Keyuan Rd,
Science & Industry Park Manshan Shenzhen P R_China
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job Mo.. RTTE #2871

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.{ CMHum.(%) 25 C/S0%
EUT: HDD multimedia player
Mode: TX Channel & (802.11b)
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORN

Polarizaticn:
Power Source:

Time: 15:14:30

Engineer Signature: STAR

Distance: 3m

Horizontal
AC 1200V160HE
Date: 2011/09/03

Mote: Report Mo ATE20111766

o dBuYAe

" Emitl: —

20

20
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oo ; ; ; ; : :

i mnm Ll L0 [ ] anm 400 SOn B0@ 00 10000 MHe
No. {I:.;?I;} isﬁfﬂ;ﬁ’] F(Edrét]or (dgﬂu?:ffrtn] m”ﬂm} ﬂ?jglin petsciar | T | Tamg | Feman

FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A Changyuan New Material Port Keyuan Rd,
Science & Indusiry Park Manshan Shenzhen,P.R.China
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Site: 966 chamber

Tel+86-0735-26503290
Fan:+86-0735-26503396

Job Mo.: RTTE #5868

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.{ CMHum.(%) 25 C/50%
EUT: HDD multimedia player
Mode:  TX Channel & (802.11b)
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORN

Polarization:
Power Source:

Time: 15:01:24

Engineer Signature: STAR

Distance: 3m

Vertical
AC 120MIE0Hz
Diate: 201 1/09/03

Mote: Report Mo ATE20111766

O dHuY A

[1K1] H H H H H H
Jm.mnn -I-] ki [ | ] ;.] :l.*' -;[-] Lon IISEI Ton l[lllm MH:
Freq. Reading Factor Reault Limit  (Margin Height | Degree
No- | MHz) | aBuvim) | (@B) | (@Buvim) |aBuvim) | (dB) | P | tem) | (oegy | FETE

FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,& Changyuan New Material Port Keyuan Rd,
Science & Industry Park, Manshan Shenzhen,P.R.China
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Site: 966 chamber

Tel-+86-07355-26203290
Fax:+85-0755-26503356

Job No.:

RTTE #5888

Standard: FCC Class B 3M Radiated
Test item: Radiation Test
Temp CW¥Hum. (%) 25 C/50%

EUT: HDD multimedia player
Mode: TX¥ Channel & (802.11b)
Model:  Xitreamer Sidewinder 2

Manufacturer: UNICORN

Polarization: Horizontal
Power Source:  AC 120VIB0Hz
Date: 201 1/09/04

Time: 9:17:41

Engineer Signature: STAR
Distance: 3m

Mote: Report Mo ATE20111766

MO0 Y e
! Fmit1 —
PO SN SR W S S A U O O O N—
Bl
Z
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K i i AR it W
o SRR I S R R S
10 i
oo H H
1RO0.000 2000 300D S000 OO0 7000 80009000 THO00. DM H:
Freq. Reading Factor Result Limit  |Margin a Height | Cegree
Ne. {MHz) (dBu'Vim) {dB) {dBu\im) | (dBuVim) | (dB) SICr | (em) | (oegy | PETI™
1 24370000 10253 -T.36 95.17 - - peak
2 2437 000 968D -T.36 £89.24 - - AVG
3 4874.053| 5SBE5 0.09 5564 7400 |-17.36| peak
4 4874053 5056 0.09 50.85 400 | -3.35| AVG
5 7311.078| 5066 322 53.88 7400 |-20.12| peak
B 7311.078| 4472 322 4794 400 | 606 | AVG

FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg, A, Changyuan New Material Port Keyuan Rd,
Science & Indusiry Park, Hanshan Shenzhen,P.R.China
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Site: 966 chamber

Tel+86-0735-26503290
Fawx:+85-0755-26503396

Job Mo.: RTTE #5889

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.{ CMHum.(%) 25 C/50%
EUT: HDD multimedia player
Mode:  TX Channel & (802.11b)
Model:  Xireamer Sidewinder 2
Manufacturer: UNICORMN

Polarization:

Vertical
Power Source: AC 120Vi60Hz

Dvate: 201 1/09/04
Time: 92158

Engineer Signature: STAR

Distance: 3m

Maote: Report Mo ATE20111766

LLUUR i

Emitl —
T I S S R AR SN S-S S AU S
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1800000 2000 E0TT 5008 GOD0 7000 0009000 15000.0MH:z
Freq. Reading | Factor Result Limit  (Margin| _ Height | Degree
No. (MHz) (dBu\im) (dB) (dBul/m) | (dBu\im) | (dB) SR o) | joegy | TETE
1 2437000 10054 -7 .36 93.18 - - peak
2 2437.000) 9465 -7 .36 §7.32 - - AVG
3 45874053 5647 0.09 55.56 7400 |-17.44| peak
4 4574053 50356 0.09 5085 400 | -3.35) AVG
5 731078 5041 322 5383 7400 |-20.37| peak
G 7311078 4449 322 4771 5400 | 629 AVG

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg A, Changyuan Mew Material Port Keyuan Rd,

Science & Industry Park Nanshan Shenzhen P.R_China
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: RTTE #3907
Standard: FCC Class B 3M Radiated
Test item: Radiation Test
Temp.{ CW¥Hum.(%) 25 C/30%
EUT: HDD multimedia player

Mode: TX Channel & (B02.11b)

Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORN

Polarization:
Power Source:

Time: 11:03:54

Engineer Signature: STAR

Distance: 3m

Horizontal
AC 120Vi60Hz
Date: 201 1/09/04

Mote: Report Mo ATEZD111766
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ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



FCC ID: ZYA-XS2
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o ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg, A Changyuan New Material Port Keyuan Rd, Tel+56-0735-265032390
Science & Indusiry Park Nanshan Shenzhen P R_China Fau:+86-0755-26503396

Job Mo.: RTTE #5006

Standard: FCC Clazs B 3M Radiated
Testitemn: Radiation Test

Temp.{ CWMHum.(%) 25 C/50%
EUT: HDD multimedia player
Mode: TX Channel & (802.11b)
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORN

Polarization: ‘Vertical

Power Source:  AC 120ViI60H=
Date: 201 1/09/04

Time: 10:59:30

Enginser Signature: STAR
Distance: 3m

Mote: Report Mo ATE201117686

o dBuY A
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TR0 00m 200mn 25000 MMHE
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A Changyuan New Material Port Keyuan Rd,
Science & Industry Park Manshan Shenzhen, P R.China

Page 97 of 179

Site: 966 chamber

Tel+36-0735-26:503250
Faw:+85-07325-26503396

Job Mo.: RTTE #5872

Standard: FCC Clasa B 3M Radiated
Testitemn: Radiation Test

Temp.{ CMHum.(%) 25 C/50%
EUT: HOD multimedia player
Mode: TX Channel 11 (802.11b)
Model:  Xireamer Sidewinder 2
Manufacturer: UMICORMN

Polarizaticn:
Power Source:

Time: 15:19:41

Engineer Signature: STAR

Distance: 3m

Haorizontal
AC 120VI60Hz
Date: 2011/09/03

Mote: Report Mo ATE2D111766

o dBuYdm

20

20

10

nn : : : : : :

Sn.non i s B0 @0 80 aom 40n SO0 GB0m VOO 10000 MHe
Ne. {I:.ﬁz' (gﬁgﬁ] Fr;rét]or .:dﬁeﬂ'ﬁ.] (£m?m} ﬂ?jrag]in etectar | "2 | Tagg) | e
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A Changyuan Mew Material Port Keyuan Rd,
Science & Industry Park, Nanshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-0755-26503290
Faw:+85-0755-26503396

Job Mo.: RTTE #5873

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.{ CWHum.{(%) 25 C/50%
EUT: HOD multimedia player
Mode: T Channel 11 (802.11b)
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORN

Polarizaticn:
Power Source:

Time: 15:23:50

Enginser Signature: STAR

Distance: 3m

Vertical
AC 120ViIE0Hz
Date: 201 1/09/03

Note: Report Mo ATE20111766

FLIR T

lmitl: —

oo i i i i i i
anonn 40 S0 B0 70 B0 300 400 500 GOM 700 10000 MHe
Freq. Reading Factor Result Limit  (Margin Helght | Degrae
No. {MHz (dBu'im) {dB) {dBu\im) | (dBuim) | (dB) DeteClr | jem) | (oegy | T

FCC ID: ZYA-XS2
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A Changyuan New Material Port Keyuan Rd,
Science & Industry Park, Manshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+85-0755-26503396

Job No.: RTTE #5891

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.{ CMHum.(%) 25 C/50%

EUT: HOD multimedia player
Mode: T Channel 11 {802.11b)
Model: Xtreamer Sidewinder 2

Manufacturer: UNICORN

Polarization:
Power Source:

Time: 9:31209

Engineer Signature: STAR

Distance: 3m

Horizontal
AC 120ViIE0Hz
Date: 201 1/09/04

Note: Report Mo ATE20111766

LLUCK Ui

30
T R SRR PR SR S T D S S
1
oo H H
T nan 2000 i SO0m GOOO 000 B000E000 1HO00.DMHE
ho. {I:.m'} [Eﬁﬂ:ﬁ] F:E‘Estuor mﬂaﬁﬂ. :dlﬂ_mm} ﬂ?ﬂrag]m Detector | " | ey | e
1 2452.000| 10274 | 735 | 9539 : ~ | peak
2 2452000 9677 | 7.35 | 8942 ) — | AVG
3 2483500 4555 | 7.37 | 3818 | 7400 |3582] peak
7 453500] 3966 | 737 | 3229 | 5400 |2171 AVG
5 4924050| 5637 | 034 | 5671 | 7400 |-17.29| peak
5 4324050| 5040 | 034 | 5074 | 5400 | 3.26| AVG
7 7386.077| 5022 | 333 | 5361 | 7400 |-2039| peak
B 7386.077| 4428 | 339 | 4767 | 5400 | 633 | AVG

FCC ID: ZYA-XS2
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A Changyuan New Material Port Keyuan Rd,
Science & Indusiry Park Manshan Shenzhen P R.China
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Site: 966 chamber

Tel+86-0755-26503290
Fax:+86-0755-26503396

Job No.: RTTE #5830 Polarization: “Vertical
Standard: FCC Class B 3M Radiated Power Source:  AC 120ViIB0Hz
Testitem: Radiation Test Diate: 201 1/09/04
Tempy CMHum.(%) 25 C/30% Time: 922702
EUT: HDD multimedia player Engineer Signature: STAR
Mode: TX Channel 11 (802.11b) Distance: 3m
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORMN
MNote: Report Mo ATE2D111766
W00 dEuY
L Emitl —
e O SN SO S S S A R S O O W—
B E E
&
50 T
50 A
. W By MWW’H
0 5
0 AR A SRR R . .......................................
10 i
oo H H
1000000 2000 anon SO00 OO0 7000 A0009000 10000, 1 MH:=
Freq. Reading | Factor Re=sult Limit  [Margin| Hesght | Degree
Ne. {MHz) (dBu'Vim) (dB) {dBuvim) | (dBuVim) | (dB) sactar (om) | (@eq.) Reman
1 24620000 101.29 -T.35 93.94 - - peak
2 24620000 9533 -T.35 87.95 - - ANG
3 2483500 4583 T 38.26 7400 |(-3574| peak
4 2483500 3060 T 3223 5400 |[-21.77] AVG
5 4924 05D 5629 0.34 55.63 7400 |[-17.37| peak
B 4924 05D 5038 0.34 50.72 400 |32 AVG
7 T3B6.077| 5044 339 53.83 7400 |(-2017| peak
e TIBE0TT| 4454 339 47.93 5400 | -B807| AVG

FCC ID: ZYA-XS2
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FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD.

F1.Bldg,A Changyuan Mew Material Port Keyuan Rd,
Science & Industry Park, Manshan Shenzhen P.R_.China

Page 101 of 179

Site: 966 chamber

Tel+86-07355-26503290
Fa:+86-0755-26003396

Job Mo.: RTTE #5008

Standard: FCC Clazs B 3M Radiated
Testitern: Radiation Test

Temp.{ CMHum.(%) 25 C/50%
EUT: HOD multimedia player
Mode: TX Channel 11 (802.11b)
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORN

Polarization: Horizontal
Power Source:  AC 120V60Hz

Diate: 201 1/09/04
Time: 11:09:25

Engineer Signature: STAR

Distance: 3m

Mote: Report Mo ATE20111766

o dBuYAm
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A, Changyuan New Material Port Keyuan Rd,
Science & Indusiry Park Nanshan Shenzhen,P.R.China
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Site: 966 chamber

Tel+86-0755-26503290
Faw:+86-0735-26503396

Job Mo.: RTTE #5909
Standard: FCC Class B 3M Radiated
Testitemn: Radiation Test
Temp.{ CMHum.(%) 25 C/50%
EUT: HDD multimedia player

Mode: TX Channel 11 (802.11b)
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORM

Polarization: ertical

Power Source:  AC 120VI60Hz

Diate: 201 1/09/04
Time: 11:13:52

Engineer Signature: STAR

Distance: 3m

Mote: Report Mo ATE20111786

o dHuYim
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&0, 00m 200mn 25000 MMH:
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A, Changyuan New Material Port Keyuan Rd,
Science & Indusiry Park Manshan Shenzhen P.R.China

Page 103 of 179

Site: 966 chamber

Tel+86-0755-26503250
Faw:+85-0755-26503396

Job No.: RTTE #3875

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.{ CMHum.(%) 25 C/50%
EUT: HDD multimedia player
Mode: TX Channel 1 (802.11g)
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORMN

Polarization:
Power Source:

Time: 15:34:25

Engineer Signature: STAR

Distance: 3m

Horizontal
AC 1200VIB0HE
Date: 2011/09/03

Mote: Report Mo ATE20111766

FLL dHuY fm

" mitl: —
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=]
40
0
20
10
oo ; ; ; ; ; :
an.mnn A0 k1] B0 F0 an 3nm 400 5000 BO0M VOO 10000 MHE
No. {ﬁﬁg (gﬁgﬁ] F(Erét]“ (dgeu?:d'lrtn] w“ﬂm}. Mc?jlrag]in oetzetar | T2 | Tokgy | e
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R_China
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Site: 966 chamber

Tel+86-0755-26503290
Fa:+86-0755-26503396

Job Mo.: RTTE #5874

Standard: FCC Clazs B 3M Radiated
Testitemn: Radiation Test

Temp.{ CMHum.(%) 25 C/50%
EUT: HDD multimedia player
Mode: TX Channel 1 (802.11g)
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORN

Polarizaticn:
Power Source:

Time: 15:30:21

Enginser Signature: STAR

Distance: 3m

Vertical
AC 120VIB0Hz
Date: 2011/09/03

Maote: Report Mo ATE20111766

o dBuYAm

20

20

10

onm : : : : : :

dm.mon 40 an &I 0 a0 Jom 40mn 500 GO0@ TOm 10000 WMHe
Ne. {I:.:IE-?_- :Sﬁﬂr?r?] Fn:gg;x (dmlrtn] qc-?iﬂm} '1339;“ pesscor | T | Tamg, | R
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg A, Changyuan New Material Port Keyuan Rd,

Science & Indusiry Park, Manshan Shenzhen,P.R.China

Page 105 of 179

Site: 966 chamber

Tel:+86-0755-26303290
Faw:+86-0755-26503396

EUT:

Job No.:

Mode:
Model:

RTTE #5892
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.{ CMHum.(%) 25 C/50%

HDD multimedia player

TX¥ Channel 1 (802.11g)
Xtreamer Sidewinder 2
Manufacturer: UNICORN

Polanzation:
Power Source:

Time: 9:40:59

Engineer Signature: STAR

Distance: 3m

Haorzontal
AC 1200VIB0Hz
Date: 2011/09/04

Maote: Report Mo ATE20111766

e dBuyAm

,?E [Emitd —_
al FE TS AU I S UUI SIS IR PN S —————
&0
Ll
=]
=]

" ;
-
20 b W SRR O S S S
1 i
oo H H
Tmnm. non 2000 Amnn SO00m  BOO0 7000 B000E00n THOND. NMH:
Freqg. Reading | Factor Result Limit  |Margin| | Height | Degree
No- | MHz) | @Buvim) | (@B) | (dBuvim) | (dBuvim) | @By | 2| em) | o=y | T
1 2400.000| 4568 | -746 | 3822 7400 |-35.78| peak
2 2400.000] 3972 | 746 | 3226 5400 |-2174] AVG
3 2412000 10206 | 743 | 9463 } ~ | pesk
2 2412000 9609 | 743 | 8866 ; ~ | AVG
5 2324054| 5622 | 019 | 5603 7400 |-17.97| peak
B 4324054] 5038 | 019 | 50.19 5400 | 381| AVG
7 7236.080| 50.15 305 | 5320 7400 |-20.60| peak
B 7236.080| 4423 305 | 4728 5400 | 672| AVG

FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A Changyuan New Material Port Keyuan Rd,

Science & Indusiry Park,Manshan Shenzhen,P.R.China
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Site: 966 chamber

Tel+56-0735-26203290
Fax:+85-0755-26503396

Job MNo.: RTTE #5893
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.{ CMHum.(%) 25 C/50%
EUT: HDOD multimedia player

Mode: TX Channel 1 (802.11g)

Model:  Xitreamer Sidewinder 2
Manufacturer: UNICORM

Polarization:
Power Source:

Time: 94527

Engineer Signature: STAR

Distance: 3m

ertical
AC 1200160Hz
Diate: 201 1/05/04

Note: Report Mo ATE20111766

LLUUR UL

E [Fmitd —_
an Y S H N S IR SN S S SR N B
&0
FLL]
=]
]
0 :
;
o0 o Y NS SO S
1m i
oo H H
1m0 non 2000 Jmnn S000  GBOMO F000 BNO00AMn THO0D. DMH:
Freqg. Reading | Factor Result Limit  [Margin| Hesght | Degree
No- | ibz) | (dBuvim) | (@8) | @Buvim) | @Buvim) | (@8) | P | em | sy | PE
1 2400000| 4588 | -746 | 3842 | 7400 |-3558 peak
2 2400000] 3998 | -746 | 3252 | 5400 |-21.48 AVG
3 2412000] 10143 | 743 | 9400 - | peak
] 2412000] 9551 | 743 | 8808 - T [ AVG
5 4E04058| 5572 | D19 | 5553 | 7400 |-1847| peak
6 4504058 4980 | 019 | 4961 | 5400 | 239| AVG
7 7036080| 4946 | 305 | 5251 | 7400 |21.49] peak
5 7036080| 4358 | 305 | 4683 | 5400 | 737| AVG

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



FCC ID: ZYA-XS2
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o ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A T c F1,Bldg, &, Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503290

Science & Indusiry Park Nanshan Shenzhen P R _China Fa:+86-0755-26503396

Job Mo.: RTTE #5911

Standard: FCC Clazs B 3M Radiated
Testiten: Radiation Test

Temp.{ CWHum.(%) 25 C/S0%
EUT: HDD multimedia player
Mode: TX Channel 1 (802.11g)
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORN

Polanzation: Honzontal
Power Source:  AC 120ViB0H=
Date: 201 1/09/04

Time: 11:25:08

Engineer Signature: STAR
Distance: 3m

Mote: Report Mo ATE20111766

o dBuY A
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ACCURATE TECHNOLOGY CO., LTD.

F1,.Bldg,A Changyuan New Material Port Keyuan Rd,
Science & Industry Park, Manshan Shenzhen,P.R_China

Page 108 of 179

Site: 966 chamber

Tel+86-0755-26503290
Fax:+865-0755-26503396

Job No.:. RTTE #3910

Standard: FCC Class B 3M Radiated
Test item: Radiation Test

Temp.{ CWHum.(%) 25 C/50%
EUT: HED multimedia player
Mode: TX Channel 1 (B02.11g)
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORN

Polarization:
Power Source:

Time: 11:20:46

Engineer Signature: STAR

Distance: 3m

Vertical
AC 120ViIB0Hz
Date: 2011/09/04

MNote: Report Mo ATE2D111766

o By e
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T&000. 00w STnmn 25000 MMHE
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A Changyuan New Material Port Keyuan Rd,
Science & Indusiry Park Manshan Shenzhen P.R_China

Page 109 of 179

Site: 966 chamber

Tel+86-0735-26:503290
Fa:+85-07355-26503396

Job Mo.: RTTE #5876

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.{ CMHum.(%) 25 C/50%
EUT: HDD multimedia player
Mode: TX Channel & (802.11g)
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORMN

Polarizaticn:
Power Source:

Time: 15:39:32

Engineer Signature: STAR

Distance: 3m

Harizontal
AC 120VIB0H=
Date: 201 1/09/03

MNote: Report Mo ATE20111766

o dHuYim
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FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg A Changyuan New Material Port Keyuan Rd,
Science & Industry Park Manshan Shenzhen,P.R.China

Page 110 of 179

Site: 966 chamber

Tel-+86-0755-26503290
Faw:+86-07355-26203396

Job Mo.: RTTE #5877

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.{ CMHum.(%) 25 C/50%
EUT: HDD multimedia player
Mode:  TX Channel 6 (802.11g)
Model:  Xtreamer Sidewinder 2
Manufacturer: UMICORN

Polarization:

Time: 15:43:40

Engineer Signature: STAR

Distance: 3m

Vertical
Power Source:  AC 1200VIG0Hz
Date: 2011/09/03

Mote: Report Mo ATE20111766

o BV

* lmitl: —

20

20

10

o : : : : : :

i L1l L0 B0 an L] 400 KO0 B0@ OO 00000 MHe
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg, A Changyuan New Material Port Keyuan Rd,
Science & Industry Park Manshan Shenzhen P R_China

Page 111 of 179

Site: 966 chamber

Tel-+86-0755-26503250
Faw:+86-0755-26503396

Job No.: RTTE #3895
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.{ CMHum.(%) 25 C/50%
EUT: HDD multimedia player
Mode:  TX Channel 6 (B02.11g)
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORM

Polarization:

Time: 9:54:57

Engineer Signature: STAR

Distance: 3m

Horizontal
Power Source:  AC 1200VIG0Hz
Date: 201 1/09/04

Mate: Report Mo ATE20111766

LUV i fTL

1 Emitl —
- | RN SRR - PR SRS SR I NSRS SR U R S NS |
B
]
=]
G
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x
PP SSRSREUNRN SNUSNY NUNSE S SO S RN IO S S
i
0 ' '
(LT 2000 ETTT SO08  GOB0 7000 80008000 B0 DMH:
Freqg. Reading | Factor Result Limit  |Margin| _ Height | Degree
No. (MHz) (dBu\im) (dB) (dBu\im) | (dBuV/m) | (dB) SR fem) | (oeg) | T
1 2437.000| 10192 -7.36 94 56 - - peak
2 2437.000) 9607 -7.36 58.71 - - AV
3 4574052 5520 0.09 55.29 7400 (-1871| peak
4 45874052 4923 0.09 4932 5400 | 488| AVG
5 7311.078) 4982 322 53.04 7400 |(-20.95 peak
G 7311076 4391 322 4713 5400 | -B.8T| AVG

FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



ACCURATE TECHNOLOGY CO., LTD.

F1.Bldg, A, Changyuan Mew Material Port Keyuan Rd,
Science & Indusiry Park Manshan Shenzhen P.R_China
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Site: 366 chamber

Tel-+86-0755-26503290
Fax:+85-0755-26503396

Job No.:
Standard: FCC Class B 3M Radiated

RTTE #5894

Test item: Radiation Test

Temp.{ CMHum.(%) 25 C/50%
EUT: HDD multimedia player
Mode: TX Channel 6 (802.11g)
Model: Xtreamer Sidewinder 2

Manufacturer: UNICORM

Polarization:
Power Source:

\ertical
AC 1200ViI60HE

Date: 2011/09/04

Time: 9:50:35

Engineer Signature: STAR
Distance: 3m

Maote:

Report Mo ATE20111766

LLUUR U T

; ' Emit] —
3 :
T - : S S e ST B
B é
m
“
5
h i
x
P S SO NS S S IS I SO SO
i
o ' '
LTI 2000 ETT 5008 G000 7000 BHI0 8000 1BO00. M MH:
Freq. Reading | Factor Result Limit  (Margin| Hesght | Degree
Ne. {MHz) (dBuvim) (dB) (dBulim) | (dBuVim) | (dB) RO | fem) | (oeg,) | T
1 2437000 101.10 -7.36 93.74 - - peak
2 24370000 9519 -7.36 87.83 - - AVG
3 4574052 5585 0.09 56.04 7400 |[-17.96| peak
4 4574052 5S0.06 0.09 S0.15 400 | -3.85| AVG
5 7311076 5006 322 5328 7400 |-20.72| peak
G 7311076 4419 322 4741 2400 | B59) AVG

FCC ID: ZYA-XS2
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A Changyuan New Material Port Keyuan Rd,
Science & Indusiry Park Manshan Shenzhen P.R_China
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Site: 966 chamber

Tel+86-0755-26503290
Fan:+856-0755-26503396

Job Mo.. RTTE #3912

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.{ CMHum.(%) 25 C/50%
EUT: HDD multimedia player
Mode: TX Channel & (802.11g)
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORM

Polarization:
Power Source:

Time: 11:30:31

Engineer Signature: STAR

Distance: 3m

Haorizontal
AC 120V60Hz
Diate: 201 1/09/04

Mote: Report Mo ATE20111766

o dHuviem
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ACCURATE TECHNOLOGY CO., LTD.

F1.Bldg A Changyuan New Material Port Keyuan Rd,
Science & Industry Park Manshan Shenzhen P R.China

Page 114 of 179

Site: 966 chamber

Tel+86-0735-26:503280
Fax:+85-0735-26503396

Job Mo.: RTTE #3913

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.{ CMHum.(%) 25 C/50%
EUT: HED multimedia player
Mode: TX Channel 6 (802.11g)
Model:  Xireamer Sidewinder 2
Manufacturer: UMICORMN

Polarization:
Power Source:

Time: 11:34:51

Engineer Signature: STAR

Distance: 3m

Vertical
AC 120VIB0Hz
Date: 2011/09/04

Mote: Report Mo ATE2D111766
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FCC ID: ZYA-XS2
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ACCURATE TECHNOLOGY CO., LTD.

F1.Bldg,A Changyuan New Material Port Keyuan Rd,
Science & Indusiry Park Manshan Shenzhen P R_China
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Site: 966 chamber

Tel-+86-0755-26503290
Faw:+86-0755-26003396

Job MNo.: RTTE #5879
Standard: FCC Class B 3M Radiated
Testitemn: Radiation Test
Temp.{ CMHum.(%) 25 C/50%
EUT: HOD multimedia player

Mode: TX Channel 11 (802.11g)
Model:  Xtreamer Sidewinder 2
Manufacturer: UMNICORM

Polarization: Haorizontal
Power Source:  AC 120VIB60H=z
Date: 2011/09/03

Time: 15:53:06

Engineer Signature: STAR
Distance: 3m

Maote: Report Mo ATE20111768

o By im

oo H H H H H H
oo 40 S0 B0 70 60 300 AN 50D GOM FO0 10000 MHe
Freq. Reading | Factor Result Limit  (Margin Height | Degree
No- | Mbz) | (dBuvim) | (dB) | (dBuvim) | (dBuvim) | (@B) | P | em | segy | R

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766
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F1,.Bldg,A Changyuan New Material Port Keyuan Rd,
Science & Industry Park Nanshan Shenzhen P.R.China
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Site: 966 chamber

Tel+86-0755-26503290
Faw:+86-0755-26503396

Job No.. RTTE #5878

Standard: FCC Class B 3M Radiated
Test item: Radiation Test

Temp.{ CWHum.(%) 25 C/50%
EUT: HDD multimedia player
Mode: TX Channel 11 (802.11g)
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORN

Polarizaticn:
Power Source:

Time: 154855

Engineer Signature: STAR

Digtance: 3m

\ertical
AC 120ViI60HE
Date: 2011/09/03

Mote: Report Mo ATE20111766

o dBuY A
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FCC ID: ZYA-XS2
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg, A Changyuan New Material Port Keyuan Rd,
Science & Indusiry Park Manshan Shenzhen P R.China
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Site: 966 chamber

Tel-+86-0755-26503290
Fan:+86-0755-26503396

Job No.: RTTE #5896

Standard: FCC Class B 3M Radiated

Test item: Radiation Test

Polarization:
Power Source:

Horizontal
AC 120VI60HE

Date: 2011/09/04

Temp.{ CV¥Hum.(%) 25 C/30% Time: 10:00:24
EUT: HDD multimedia player Engineer Signature: STAR
Mode: TX Channel 11 (B02.11g) Distance: 3m
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORM
Mote: Report Mo ATE20111756
000 Y e
1 Emit —
(P SO SN B SO SO S AN U O WO U W—
& é é
"
& i ;
: i : 7
50 | B
" - } | SPRRTECR SR o s “%WW
» |
20 |t N SR L L A S
i
oo H H
LT 2000 ETT 5000 BOO0 7000 BO00H00D 1RO00.0MH=
Freq. Reading | Factor Result Limit  [Margin| Height | Degres
Ne. (MHz) (dBu'im) (dB) (dBuvim) | (dBuVim) | (dB) sctar fem) | (=g meman
1 24620000 101.95 -T.35 94 60 - - peak
2 2462000 96.01 -T.35 55.66 - - AVG
3 2483500 4585 -1.37 38.28 7400 |[-35.72| peak
4 2483500 3966 -1.37 3229 5400 [-21.71 AVG
5 4024 051| 5546 0.34 55.80 7400 |[-18.20| peak
G 4024 051 4058 0.34 4992 5400 | 408| AVG
7 TIBE0TH| 4037 330 5276 7400 |[-21.24| peak
a TIBE 0TS 4346 339 45.85 400 | -715| AVG

FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



ACCURATE TECHNOLOGY CO., LTD.

F1.Bldg,A Changyuan New Material Port Keyuan Rd,
Science & Industry Park Manshan Shenzhen, P R.China

Site: 966 cha

Page 118 of 179

miber

Tel+86-0755-26503290
Fawn:+85-0735-26503396

Job Mo.: RTTE #5897
Standard: FCC Class B 3M Radiated
Test item: Radiation Test

Polarization: ertical
Power Source:  AC 120Wi60Hz
Diate: 2011/09/04

Temp{ CW¥Hum.(%) 25 C/30% Time: 10:04:50
EUT: HOD multimedia player Enginser Signature: STAR
Mode: TX Channel 11 (B02.11g) Distance: 3m
Model: Xtreamer Sidewinder 2
Manufacturer: UNICORM
Mote: Report Mo ATE20111766
000 By
1 Fmit1 —
N USSR NS O S SOOI S SO SO SO S
B :
.
50 ;
: E 7
50 é AR
it il B A A """‘M?“WH‘“ il mﬁvww
= ; |
20 oot ESNOR S N SO SO S
10 i
oo i .
1800000 2000 nnn 5008 GOB0 7000 80009000 18000 MMH=
Freq. Reading Factor Result Limit  (Margin o Height | Degree
No. {MHz) {dBu"/fm) (dB) (dBulim) | (dBuVim) | (dB) HECKN | fem) | (gegy | TeTA®
1 2462000 101.29 -7.35 093.04 - - peak
2 2462000 9534 -7.35 87.99 - - ANVG
3 24583500 4572 -T.3T7 38.35 7400 ([-3565 peak
4 2433500 39.80 -T.3T7 32.43 400 [-21.57] AVG
5 4924 051 5529 0.24 55.63 7400 (1837 peak
o] 4924 051 4930 0.34 4964 5400 [ 43| AVG
T TIBE.079| 4955 3.39 52.94 7400 (-21.06| peak
] TIBE.0T9| 4352 3.39 45.91 S400 [ -TO09 | AVG

FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg, A, Changyuan New Material Port Keyuan Rd,
Science & Indusiry Park Nanshan Shenzhen P R.China
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Site: 966 chamber

Tel+86-0755-26503290
Fawn:+85-0755-26503396

Job Mo.. RTTE #3915

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.{ CMHum.(%) 25 C/50%
EUT: HDD multimedia player
Mode:  TX Channel 11 (802.11g)
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORMN

Polarization:

Time: 11:44:35

Engineer Signature: STAR

Distance: 3m

Heorizontal
Power Source:  AC 120VI60Hz
Drate: 201 1/09/04

Mote: Report Mo ATE20111766
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FCC ID: ZYA-XS2
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A Changyuan New Material Port Keyuan Rd,

Science & Indusiry Park Manshan Shenzhen P R.China
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Site: 966 chamber

Tel:+86-0755-26503290
Fan:+86-0755-26503396

Job No.: RTTE #3914
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.{ CMHum.(%) 25 C/50%
EUT: HDD multimedia player

Mode: TX Channel 11 (802.11g)
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORMN

Polarization:
Power Source:

Time: 11:40:09

Engineer Signature: STAR

Distance: 3m

\ertical
AC 1200I60HE
Date: 201 109404

Mote: Report Mo ATE2D111766

o dEBuYim
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg A, Changyuan Mew Material Port Keyuan Rd,
Sciemce & Industry Park Nanshan Shenzhen P R_China
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Site: 966 chamber

Tel+86-0755-26503290
Fax:+85-0755-26503396

Job Mo RTTE #5880

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.{ CW¥Hum.(%) 25 C/30%
EUT: HDD multimedia player
Mode: TX Channel 1 (B02.11n)
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORN

Polarization:
Power Source:

Time: 16:01:35

Engineer Signature: STAR

Distance: 3m

Horizontal
AC 120V60Hz
Date: 201 1/09/03

Mote: Report Mo ATEZD111766
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A Changyuan New Material Port Keyuan Rd,
Science & Industry Park Nanshan Shenzhen P R_China
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Site: 966 chamber

Tel-+86-0755-26503290
Fan:+86-0755-26503396

Job No.: RTTE #3881

Standard: FCC Class B 3M Radiated
Test item: Radiation Test

Temp.{ CW¥Hum.(%) 25 C/30%
EUT: HDD multimedia player
Mode: TX Channel 1 (802.11n)
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORMN

Polarization:
Power Source:

Time: 16:05:42

Engineer Signature: STAR

Digtance: 3m

\ertical
AC 120Vi60Hz
Date: 201 1/09/03

Mote: Report Mo ATE20111766

o dHu¥ fm

oo H H H H H H
Jm.mnm 0 s50 B0 F0 an J0m 400 SO0 G0 00 10000 MHe
Freq. Reading | Factor Result Limit  [Margin Hesght | Degres
No- | MHz) | idBuvim) | (dB) | (@Buvim) |(@Buvim) | (aB) | P55 | tem | (oegy | FET

FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg A Changyuan New Material Port Keyuan Rd,

Science & Industry Park, Nanshan Shenzhen,P. R_China
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Site: 966 chamber

Tel:+86-0755-26503290
Fa:+86-0735-26503396

Job Mo.:

RTTE #5899

Standard: FCC Class B 3M Radiated
Test iten: Radiation Test
Temp.{ CWHum.(%) 25 C/50%

EUT:

Mode:
Model:

HDD multimedia player
T Channel 1 (802.11n)

Manufacturer: UNICORN

Atreamer Sidewinder 2

Polarizaticn:
Power Source:

Time: 10:18:56

Enginser Signature: STAR

Distance: 3m

Haorizontal
AC 120MI60Hz
Diate: 201 1/09/04

Mote: Report Mo ATE20111766

mn By e
] Fmitl —
0 USRS SN SN SRR S S AU OIS O VO
B i
m
:
;
" !
.
PO OSRUUUSSURUTUSUNE SUUUNY | AUSUUON SRR SO SO L S S S
10 I
o H H
Tmnm naon 2000 Jmnmn SI0m OO0 7000 B000EmM0n THODO. DMHe
Fredq. Reading | Factor Result Limit  (Margin o Height | Degrae
No- | MHz) | (dBuvim) | (dB) | (dBuvim) |(dBuvim) | @B) | °== | tem | ey | "=
1 2400000 4571 746 | 3825 74.00 |-35.75| peak
2 2400000 3976 | 746 | 3230 5400 |-21.70] AVG
3 2412000 10236 | 743 | 9493 ; ~ | peak
3 2412000 9647 | 743 | 89.04 : — | AVG
5 4524056 5690 | 019 | 5671 7400 |-17.39| peak
& 4324056 5097 | 019 | 5078 5400 | 32| AVG
7 7236082 50.03 305 | 5308 7400 |-20.92| peak
5 7236.082| 4407 305 | 4712 5200 | 6.68] AVG

FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A Changyuan New Material Port Keyuan Rd,

Science & Indusiry Park Nanshan Shenzhen P.R_China
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Site: 966 chamber

Tel+86-0735-26503290
Fawn:+86-0755-26503396

Job Mo.: RTTE #5898
Standard: FCC Class B 3M Radiated
Testiten: Radiation Test
Temp.{ CWMHum.(%) 25 C/50%
EUT: HDD multimedia player

Mode: TX Channel 1 (802.11n)

Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORN

Polarization:
Power Source:

Time: 10:14:27

Engineer Signature: STAR

Distance: 3m

Wertical
AC 120ViIB0Hz
Date: 201 109404

Note: Report Mo ATE20111766

000 By
E [ —
an S )
ol
m
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h :
0
PR RRRRURNNE SO NSRS SRS S L LN S N S
10
o i i
1000000 2000 3000 S000  GOD0 7000 80008000 18000 0MH:=
Freq. Reading Factor Result Limit  (Margin o Height | Degree
Ne. {MHz) (dBu'Vim) (dB) {dBuVim) | (dBuVim) | (dB) S| fem) | (oagy | T
1 2400000 45098 -T 4B 38.50 7400 |(-3550( peak
2 2400.000| 40.08 -T 46 3260 400 |[-2140( AVG
3 2412000 10118 -T43 93.73 - - peak
4 2412000 9525 -T43 gr7.82 - - ANG
5 4824056 5624 019 55.05 7400 |[-1795| peak
G 4524.056| 5035 019 2016 400 |38 AVG
7 72360582 4929 3.05 5234 7400 |[-21.65| peak
& 7236082 4333 3.05 45.43 2400 | -7FS5T| AVG

FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A Changyuan New Material Port Keyuan Rd,
Science & Indusiry Park Nanshan Shenzhen,P R.China
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Site: 966 chamber

Tel+56-0735-26203290
Faw:+86-0735-26503396

Job Mo.: RTTE #5916

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.{ CMHum.(%) 25 C/50%
EUT: HDD multimedia player
Mode: TX Channel 1 (802.11n)
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORM

Polarization:
Power Source:

Time: 11:52:09

Engineer Signature: STAR

Distance: 3m

Harizontal
AC 1200V60Hz
Diate: 201 1/09404

Mote: Report Mo ATE20111786
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FCC ID: ZYA-XS2
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A Changyuan New Material Port Keyuan Rd,

Science & Indusiry Park Manshan Shenzhen P R.China

Page 126 of 179

Site: 966 chamber

Tel:+86-0755-26503290
Faw:+86-0755-26503396

Job No.:. RTTE #3917
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.{ CMHum.(%) 25 C/50%
EUT: HDD multimedia player

Mode: TX Channel 1 (802.11n)

Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORN

Polarization:
Power Source:

Time: 11:56:43

Engineer Signature: STAR

Distance: 3m

Wertical
AC 1200VI60HE
Date: 201 1409404

Note: Report Mo ATE2D111766
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A Changyuan New Material Port Keyuan Rd,
Science & Indusiry Park Manshan Shenzhen P.R_China
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Site: 966 chamber

Tel+86-0735-26:503290
Fa:+85-07355-26503396

Job Mo.: RTTE #5883

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.{ CMHum.(%) 25 C/50%
EUT: HDD multimedia player
Mode: TX Channel & (802.11n)
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORN

Polarizaticn:
Power Source:

Time: 16:14:58

Engineer Signature: STAR

Distance: 3m

Harizontal
AC 120VIB0H=
Date: 201 1/09/03

Mote: Report Mo ATE20111766

o dHuYAm

Jn.non L S0 BD 08D

L] 400 5000 B0m YOm 10000 MH=

Freq. Reading Factor Result Limit  (Margin Height | Degras
No- | MHz) | (@Buvim)| (dB) | (dBuvim)|(dBuvim)| (@B) | "= | iem) | foegy | FETA

FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



ACCURATE TECHNOLOGY CO., LTD.

F1.Bldg, A Changyuan MNew Material Port Keyuan Rd,
Science & Indusiry Park Manshan Shenzhen P.R_China
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Site: 966 chamber

Tel+56-0755-26503230
Fax:+85-0755-26503396

Job Mo.: RTTE #5852

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.{ CMHum.(%) 25 C/50%
EUT: HDD multimedia player
Mode: TX Channel 6 (802.11n)
Model: Xtreamer Sidewinder 2
Manufacturer: UNICORM

Polarization:
Power Source:

Time: 16:10:50

Engineer Signature: STAR

Distance: 3m

Wertical
AC 1200ViI60HE
Date: 2011/09/03

Maote: Report Mo ATE20111766

o dEwY fm
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No. {f.:ﬁg} (gﬁgfi;r?] Fr;g]or (dHBBu?:fJx'rtn] wuﬂm; M(?jlélg]in perscor | TR | Tag | e

FCC ID: ZYA-XS2
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o ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A T c F1,Bldg, A, Changyuan New Material Port Keyuan Rd, Tel+586-0735-26503230

Science & Indusiry Park,Manshan Shenzhen,P.R_China Fax+86-0755-26503396
Job No.: RTTE #5900 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source:  AC 120VIB0Hz
Test item: Radiation Test Date: 201 1/09404
Temp.{ CMHum.(%) 25 C/50% Time: 10:24:18
EUT: HDD multimedia player Engineer Signature: STAR
Mode: TX Channel 6 (802.11n) Distance: 3m

Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORN

Note: Report NoATE20111766

W00 B e
1 Fmit1 —
L S
810
Bl
=1
4 5
5 :
" W*ﬂ“mww’r
30
| T
L0
o . i
100000 2000 3000 5000 G0N0 7000 80004000 18000 0MH=
Freq. Reading Factor Result Limit  |Margin o Height | Degree
No. {MHz) (dBu\im) (dB) (dBu\im) | (dBuVim) | (dB) HRCKE | em) | joegy | R
2437000 101.95 -T.36 04 50 - - peak
2437.000| 96.02 -T.36 BB.6E - - ANG

4874.0535| 5582 0.09 25.91 7400 |-18.09| peak
4874.055) 4990 0.09 49.99 400 | 4| AVG
7311080 4970 322 2292 7400 |-21.08 peak
73110380 4373 322 47.00 400 | -7F.00| peak

[ ) AT I N U R Y

FCC ID: ZYA-XS2 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



ACCURATE TECHNOLOGY CO., LTD.
F1,Bldg, A Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Hanshan Shenzhen,P.R.China
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Site: 966 chamber

Tel+86-0735-26503290
Fax:+85-0755-26503396

Job No.:

RTTE #3901

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.{ CNMHum.(%) 25 C/S50%
HDD multimedia player
TX¥ Channel & (802.11n)
Xtreamer Sidewinder 2
Manufacturer: UNICORN

EUT:
Mode:
Model:

Polarization:
Power Source:

Time: 10:28:48

Engineer Signature: STAR

Distance: 3m

\ertical
AC 120V60Hz
Date: 2011/09/04

Maote: Report Mo ATE20111766

LLUUR i BT

FCC ID: ZYA-XS2

1 Emitl —
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L 1 S e
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x
SO0 R N NS S SR I T
10 i
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1800000 2000 an0n 5008 GOO0 7000 80009000 18000.0MHz
Freqg. Reading | Factor Result Limit  [Margin| Height | Degres
No. {MHz) (dBu\im) (dB) {dBul/m) | (dBuvim) | (dB) SR o) | qoeg) | T
1 2437000 101.07 -7.36 93.1 - - peak
2 2437000 9515 -7.36 87.79 - - AVG
3 4574055 5591 0.09 56.00 7400 |-18.00| peak
4 4374055 50.00 0.09 50.09 2400 | -391| AVG
5 73110280 4914 322 5236 7400 |-21.64| peak
G 73110280 4325 322 45.47 5400 | -T53| AVG

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg, A, Changyuan New Material Port Keyuan Rd,
Science & Industry Park Manshan Shenzhen P .R_China
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Site: 966 chamber

Tel+86-0755-26503290
Fawn:+86-0735-26:503396

Job MNo.: RTTE #5919

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.{ CMHum.(%) 25 C/50%
EUT: HDD multimedia player
Mode:  TX Channel & (802.11n)
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORM

Polarization: Horizontal
Power Source: AC 120VIG60Hz

Date: 2011/09/04
Time: 12:03:30

Engineer Signature: STAR

Distance: 3m

Mote: Report Mo ATE20111766
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F1,Bldg, A, Changyuan Mew Material Port Keyuan Rd,
Science & Industry Park, Nanshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-0753-26503290
Fax:+86-0755-26503396

Job Mo.. RTTE #5915

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.{ C¥Hum.(%) 25 C/50%
EUT: HDD multimedia player
Mode: TX Channel & (802.11n)
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORN

Polarization: Vertical

Power Source:  AC 120V160Hz

Diate: 201 1/09/04
Time: 120119

Engineer Signature: STAR

Distance: 3m

Mote: Report Mo ATE20111766

mo Y

mitl: —
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1 &0 D0n STnmn 25000 MMHE
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Site: 966 chamber

Tel+86-0755-26503290
Faw:+85-0755-26503396

Job Mo.. RTTE #5854

Standard: FCC Class B 3M Radiated
Testitern: Radiation Test

Temp{ CMHum.(%) 25 C/30%
EUT: HDD multimedia player
Mode: TX Channel 11 (B02.11n)
Model: Xtreamer Sidewinder 2
Manufacturer: UNICORM

Polarization:
Power Source:

Time: 16:20:11

Engineer Signature: STAR

Distance: 3m

Horizontal
AC 1200IB0HE
Date: 201109003

Mote: Report Mo ATE2D111766

FLIRI R 2T

" lmitl: —

o H H H H H H
Jm.non 40 5o E0 0 @n aom 400 SO0 GO@ TO0 10000 WMHe
Freq. Reading | Factor Resault Limit  (Margin Helght | Degree
No. | MHz) | (dBuvim)| (dB) | (dBuvim)|(dBuvim)| (@B) | "= | tem) | (oegy | R

FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



FCC ID: ZYA-XS2

ACCURATE TECHNOLOGY CO., LTD.
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Site: 966 chamber

Tel+86-0735-26203290
Faw:+85-0755-26503396

Job No.: RTTE #3885

Standard: FCC Class B 3M Radiated
Testiten: Radiation Test

Temp.{ CMHum.(%) 25 C/50%
EUT: HDD multimedia player
Mode: TX Channel 11 (802.11n)
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORN

Polarization:
Power Source:

Time: 16:24:23

Engineer Signature: STAR

Distance: 3m

\ertical
AC 120VI60Hz
Date: 2011/09/03

Note: Report Mo ATE20111766

oo dEwY fm

" Emitl: —

[IN1] H H H H H H
an. o A0 a0 B0 y0 an 3nm 40m SO0 B0m vOm N000D WMHz
Freq. Reading | Factor Result Limit  [Margin Hesght | Degree
No- | MHz) | (@Buvim)| (dB) | (dBuvim) |(dBuvim)| (@B) | "= | iem) | ey | "ET
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g ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg, A, Changyuan New Material Port Keyuan Rd, Tel+36-0755-26503290
Science & Industry Park Nanshan Shenzhen P R China Fau:+86-0755-268503306

Job Mo.. RTTE #3903

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.,{ CMHum.(%) 25 C/50%
EUT: HDD multimedia player
Mode: TX Channel 11 (802.11n)
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORN

Polarization: Horzontal
Power Source:  AC 1200Vi60Hz
Date: 2011/09/04

Time: 10:38:23

Engineer Signature: STAR
Distance: 3m

Maote: Report Mo ATE20111766

LLUUR i BT

1 Emitl —
B | B ...............................................
0 é
"
o
=
" 5
»
20 | SRS OO S SR
10
o H H
TmOD 00N 2000 300D 5000 OO0 7000 BH00H00D 16000 1 MH:=
Freq. Reading | Factor Resault Limit  [Margin o Height | Degree
Mo. {MHz) (dBu'vim) (dB) {dBuvim) | (dBuVim) | (dB) stctor fem) | (g=g.) reman
1 2462.000) 10210 -T.35 9475 - - peak
2 24620000 9611 -T.35 85.76 - - AVG
3 2483500 4589 -TAT 38.52 7400 |-3548( peak
4 2483500 3993 -TAT 32.56 400 |-2144 AVG
5 4924 054| 5616 0.34 56.50 7400 |-1750( peak
B 40924 054 5013 0.34 50.47 5400 |-353 AVG
7 T3IE5.073) 4980 3 53.14 7400 |-20.88| peak
g TIEE073) 4383 iu 4717 400 | BB3| AVG
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o ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A c F1,Bldg A, Changyuan Mew Material Port Keyuan Rd, Tel-+58-0755-26503290

Science & Industry Park Manshan Shenzhen,P R.China Fax:+86-0755-26503396
Job No.: RTTE #5902 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source:  AC 120VIE0Hz
Testitemn: Radiation Test Date: 201 1/09/04
Temp{ CVHum.(%%) 25 C/50% Time: 10:33:57
EUT: HOD multimedia player Engineer Signature: STAR
Mode: TX Channel 11 (B02.11n) Distance: 3m

Model:  Xtreamer Sidewinder 2
Manufacturer: UMNICORN

Mote: Report Mo ATE20111768

o Gy im

| T - U SO S SR S DO RN
10
o i i
1RO0.000 2000 3000 S000 OO0 7000 80009000 THO00. DM H=
Freq. Reading Factor Result Limit  |Margin o Height | Degree
Ne. {MHz) (dBu'Vim) {dB) {dBu\im) | (dBuVim) | (dB) SN | fem) | (oegy | T
2462000 10098 -7.35 9361 - - peak
2462000 9503 -7.35 8768 - - AVG
24833500 4572 137 3835 7400 |-3565 peak
242335000 3081 137 3244 5400 |-21.56] AVG

4524 054 5542 034 55.76 7400 (-15824| peak
4924 034 4853 0.34 49.87 00 | 43| AVG
T386.079) 4869 3.39 22.08 74.00 (-21.92 peak
T386.079) 4277 339 4616 00 | -TE4| AVG

ol | | | de| e ko s
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v ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg, A, Changyuan New Material Port Keyuan Rd, Tel+86-0735-26503250
Science & Indusiry Park,Nanshan Shenzhen P.R_China Fax:+85-0755-26503396

Job Mo.: RTTE #5920

Standard: FCC Clasa B 3M Radiated
Testitemn: Radiation Test

Temp.{ CMHum.(%) 25 C/50%
EUT: HDD multimedia player
Mode: TX Channel 11 (802.11n)
Model:  Xtreamer Sidewinder 2
Manufacturer: UNICORN

Polarization: Honzontal
Power Source:  AC 120ViB0H=z
Date: 201 1/09/04

Time: 12-10:41

Enginser Signature: STAR
Distance: 3m

Mote: Report Mo ATE20M11766

o dBuYAe
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T&0DD. 00w J0nmn 25000 MMHz
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A Changyuan New Material Port Keyuan Rd,
Science & Indusiry Park Manshan Shenzhen, P R.China
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Site: 966 chamber

Tel+86-0735-26503290
Fax:+85-0755-26503356

Job Mo.: RTTE #3921

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.{ CMHum.(%) 25 C/50%
EUT: HED multimedia player
Mode:  TX Channel 11 (B02.11n)
Model:  Xitreamer Sidewinder 2
Manufacturer: UMNICORM

Polarization:
Power Source:

Time: 12-15:08

Engineer Signature: STAR

Distance: 3m

ertical
AC 1200160Hz
Date: 201 1/09404

Mote: Report Mo ATE20111766

o dBuYim
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10.CONDUCTED SPURIOUS EMISSION COMPLIANCE TEST

FCC ID: ZYA-XS2

10.1.Block Diagram of Test Setup

= Low Loss Cable Spectrum
Analyzer

(EUT: HDD Multimedia Player)

10.2.The Requirement For Section 15.247(d)

Section 15.247(d): In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB below
that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the
transmitter demonstrates compliance with the peak conducted power limits. If the
transmitter complies with the conducted power limits based on the use of RMS averaging
over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the
general limits specified in Section 15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in Section 15.205(a), must also
comply with the radiated emission limits specified in Section 15.209(a).

10.3.EUT Configuration on Measurement

The following equipment is installed on the emission measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

10.3.1.HDD Multimedia Player (EUT)

Model Number : Xtreamer Sidewinder 2
Serial Number : N/A
Manufacturer . XTREAMER LIMITED

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766
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10.4.0perating Condition of EUT
10.4.1.Setup the EUT and simulator as shown as Section 10.1.
10.4.2.Turn on the power of all equipment.

10.4.3.Let the EUT work in TX modes measure it. The transmit frequency are
2412-2462MHz. We select 2412MHz, 2437MHz, 2462MHz TX frequency to
transmit.

10.5.Test Procedure

10.5.1.The transmitter output was connected to the spectrum analyzer via a low loss
cable.

10.5.2.Set RBW of spectrum analyzer to 100kHz and VBW to 300kHz.

10.5.3.The Conducted Spurious Emission was measured and recorded.

10.6.Test Result
Pass.

The spectrum analyzer plots are attached as below.

FCC ID: ZYA-XS2 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766
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TX 802.11b Channel Low 2412MHz (30MHz-1GHz)

== Agilent 9 R T Marker
Mkrl 273.23 MHz
Ref 30 dBm Atten 40 dB RS S (ot Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltal
Span Pair
Span Center|
Off
Start 30 MHz Stop 1 GHz l'\/'oc;r;
#Res BW 100 kHz #VBW 300 kHz  Sweep 100.9 ms (1701 pts)

C:INTUIL.WMF file saved

TX 802.11b Channel Low 2412MHz (1GHz-5GHz)

== Agilent 9 R T G
Mkrl 2.388 GHz
Ref 30 dBm Atten 40 dB 8.334 dBm Select Marker
#Peak
1 2 3 4
Log
10
dB/ Norma
Delta
Delta Pair
(Tracking Ref)
Ref Deltgl
Span Pair
Span Center
Off
Start 1 GHz Stop 5 GHz More
1of 2

#Res BW 100 kHz #VBW 300 kHz Sweep 414.4 ms (1700 pts)

C:INTUIL.WMF file saved

FCC ID: ZYA-XS2 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



TX 802.11b Channel Low 2412MHz (5GHz-10GHz)

- Agilent R T Marker
Mkrl 7.204 GHz
Ref 30 dBm Atten 40 dB -34.07 dBm Ry NN ey
#Peak
1 2 3 4
Log
10
dB/ Norma
Delta
Delta Pair
(Tracking Ref)
Ref Delta;
Span Pair
Span Center
Off
Start 5 GHz Stop 10 GHz e
1of2

#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1698 pts)

C:INTUL.WMF file saved

TX 802.11b Channel Low 2412MHz (10GHz-15GHz)
= Agilent ) R T

Marker
Mkrl 13.090 GHz
Ref 30 dBm Atten 40 dB -35.08 dBm Select Marker
#Peak
1 2 3 4
Log
10
ds/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Delta]
Span Pair
Span Center
Off
Start 10 GHz Stop 15 GHz Jhore
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1698 pts)

C:INTUIL.WMF file saved

FCC ID: ZYA-XS2
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TX 802.11b Channel Low 2412MHz (15GHz-20GHz)

- Agilent R T Marker
Mkrl 18.525 GHz
Ref 30 dBm Atten 40 dB -35.18 dBmM Ry NNV ey
#Peak
1 2 3 4
Log
10
dB/ Norma
Delta
Delta Pair
(Tracking Ref)
Ref Delta;
Span Pair
Span Center
Off
Start 15 GHz Stop 20 GHz e
1of2

#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1698 pts)

C:INTUL.WMF file saved

TX 802.11b Channel Low 2412MHz (20GHz-25GHz)
- Agilent R T

Marker
Mkrl 24.422 GHz
Ref 30 dBm Atten 40 dB -34.76 dBmM Ry NN Py
#Peak
1 2 3 4
Log
10
dB/ Norma
Delta
Delta Pair
(Tracking Ref)
Ref Delta;
Span Pair
Span Center
Off
Start 20 GHz Stop 25 GHz e
1of2

#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1698 pts)

C:INTUL.WMF file saved
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TX 802.11b Channel Middle 2437MHz (30MHz-1GHz)

=== Agilent ) R T Marker
Mkrl 252.39 MHz
Ref 30 dBm Atten 40 dB -36.59 dBm Iy ANV
#Peak
1 2 3 4
Log -
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltg,
Span Pair
Span Center
Off
Start 30 MHz Stop 1 GHz LAlcie
1of2

#Res BW 100 kHz #VBW 300 kHz Sweep 100.9 ms (1710 pts)

C:INTUIL.WMF file saved

TX 802.11b Channel Middle 2437MHz (1GHz-5GHz)
= Agilent ) R T

Marker
Mkrl 2.412 GHz
Ref 30 dBm Atten 40 dB 6.418 dBM Ny IRV e
#Peak
1 2 3 4
Log
10
dB/ Norma
Delta
Delta Pair
(Tracking Ref)
Ref Delta;
Span Pair
Span Center
Off
Start 1 GHz Stop 5 GHz e
1of2

#Res BW 100 kHz #VBW 300 kHz Sweep 414.4 ms (1710 pts)

C:INTUL.WMF file saved

FCC ID: ZYA-XS2

Page 144 of 179

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



TX 802.11b Channel Middle 2437MHz (5GHz-10GHz)

- Agilent R T Marker
Mkrl 7.285 GHz
Ref 30 dBm Atten 40 dB -34.41dBm Ry NN e
#Peak
1 2 3 4
Log
10
dB/ Norma
Delta
Delta Pair
(Tracking Ref)
Ref Delta;
Span Pair
Span Center
Off
Start 5 GHz Stop 10 GHz e
1of2

#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUL.WMF file saved

TX 802.11b Channel Middle 2437MHz (10GHz-15GHz)
- Agilent ) R T

Marker
Mkrl 12.261 GHz
Ref 30 dBm Atten 40 dB -34.87 dBm Select Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltaj
Span Pair
Span Center
Off
Start 10 GHz Stop 15 GHz More
1of2

#Res BW 100 kHz #VBW 300kHz  Sweep 518 ms (1710 pts)

C:INTUIL.WMF file saved
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TX 802.11b Channel Middle 2437MHz (15GHz-20GHz)

== Agilent ) R T Marker
Mkrl 17.363 GHz
Ref 30 dBm Atten 40 dB SSR:ZAIUM oo ot Marker
#Peak
1 2 3 4
Log
10
dB/ Norma
Delta
Delta Pair
(Tracking Ref)
Ref Delta;
Span Pair
Span Center
Off
Start 15 GHz Stop 20 GHz e
1of2

#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUL.WMF file saved

TX 802.11b Channel Middle 2437MHz (20GHz-25GHz)
= Agilent ) R T

Marker
Mkrl 24.919 GHz
Ref 30 dBm Atten 40 dB -34.43 dBm Select Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltg’
Span Pair
Span Center
Off
Start 20 GHz Stop 25 GHz 1'\"0?26
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUIL.WMF file saved

FCC ID: ZYA-XS2
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TX 802.11b Channel High 2462MHz (30MHz-1GHz)

- Agilent R T Marker
Mkrl 133.88 MHz
Ref 30 dBm Atten 40 dB SR oo ot Marker
#Peak
1 2 3 4
Log
10
dB/ Norma
Delta
Delta Pair
(Tracking Ref)
Ref Delta;
MWMWMMW SN 25T
A Span Center
Off
Start 30 MHz Stop 1 GHz el
1 of 2

#Res BW 100 kHz #VBW 300 kHz Sweep 100.9 ms (1710 pts)

C:INTUL.WMF file saved

TX 802.11b Channel High 2462MHz (1GHz-5GHZz)
- Agilent ) R T

Marker
Mkrl 2.444 GHz
Ref 30 dBm Atten 40 dB SRZRCIE o ot Marker
#Peak
1 2 3 4
Log
10
dB/ 1 Norma
Delta
Delta Pair
(Tracking Ref)
Ref Delta;
Span Pair
Span Center
Off
Start 1 GHz Stop 5 GHz el
1 of 2

#Res BW 100 kHz

#VBW 300 kHz Sweep 414.4 ms (1710 pts)

C:INTUL.WMF file saved

FCC ID: ZYA-XS2

Page 147 of 179

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



TX 802.11b Channel High 2462MHz (5GHz-10GHz)

== Agilent ) R T Marker
Mkrl 7.353 GHz
Ref 30 dBm Atten 40 dB SRR o ot Marker
#Peak
1 2 3 4
Log
10
dB/ Norma
Delta
Delta Pair
(Tracking Ref)
Ref Delta;
Span Pair
Span Center
Off
Start 5 GHz Stop 10 GHz e
1of2

#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUL.WMF file saved

TX 802.11b Channel High 2462MHz (10GHz-15GHz)
== Agilent R T

Marker
Mkrl 12.331 GHz
Ref 30 dBm Atten 40 dB -34.77 dBm Select Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltg’
Span Pair
Span Center
Off
Start 10 GHz Stop 15 GHz 1'\"0?26
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUIL.WMF file saved

FCC ID: ZYA-XS2
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TX 802.11b Channel High 2462MHz (15GHz-20GHz)
- Agilent R T

Mkrl 16.825 GHz
-35.21 dBm

Ref 30 dBm
#Peak

Log

10

dB/

Atten 40 dB

Start 15 GHz
#Res BW 100 kHz

Stop 20 GHz

#VBW 300 kHz Sweep 518 ms (1710 pts)

Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
(Tracking Ref)

Ref Deltg’

Span Pair
Span Center

Off

More
1of2

C:INTUIL.WMF file saved

TX 802.11b Channel High 2462MHz (20GHz-25GHz)
- Agilent R T

Mkrl 24.993 GHz
Ref 30 dBm -35.02 dBm
#Peak
Log
10

dB/

Atten 40 dB

Start 20 GHz
#Res BW 100 kHz

C:INTUIL.WMF file saved

Stop 25 GHz
Sweep 518 ms (1710 pts)

#VBW 300 kHz

FCC ID: ZYA-XS2

Marker
Select Marker
1 2 3 4

Normal

Delta

Delta Pair
(Tracking Ref)
Ref Deltg’
Span Pair

Span Center
Off

More

1of2
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TX 802.11g Channel Low 2412MHz (30MHz-1GHz)

=== Agilent R T Marker
Mkr1l 284.29 MHz
Ref 30 dBm Atten 40 dB -36.47dBm e
#Peak
1 2 3 4
Log -
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltaj
Span Pair
Span Center
Off
Start 30 MHz Stop 1 GHz More
1of2

#Res BW 100 kHz
C:INTUIL.WMF file saved

#VBW 300 kHz Sweep 100.9 ms (1710 pts)

TX 802.11g Channel Low 2412MHz (1GHz-5GHZz)

= Agilent ) R T Marker
Mkrl 2.381 GHz
Ref 30 dBm Atten 40 dB 5.764 dBm Select Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Delta]
Span Pair
Span Center
Off
Start 1 GHz Stop 5 GHz Jhore
#Res BW 100 kHz #VBW 300 kHz Sweep 414.4 ms (1710 pts)

C:INTUIL.WMF file saved

FCC ID: ZYA-XS2
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TX 802.11g Channel Low 2412MHz (5GHz-10GHz)

=== Agilent R T Marker
Mkrl 7.214 GHz
Ref 30 dBm Atten 40 dB LR  So ot Marker
#Peak
1 2 3 4
Log -
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltaj
Span Pair
Span Center
Off
Start 5 GHz Stop 10 GHz More
1of2

#Res BW 100 kHz
C:INTUIL.WMF file saved

#VBW 300 kHz Sweep 518 ms (1710 pts)

TX 802.11g Channel Low 2412MHz (10GHz-15GHZz)

= Agilent 9 R T Marker
Mkrl 12.410 GHz
Ref 30 dBm Atten 40 dB -35.09 dBm Select Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Delta]
Span Pair
Span Center
Off
Start 10 GHz Stop 15 GHz Jhore
#Res BW 100 kHz #VBW 300 kHz ~ Sweep 518 ms (1710 pts)

C:INTUIL.WMF file saved

FCC ID: ZYA-XS2
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TX 802.11g Channel Low 2412MHz (15GHz-20GHZz)

=== Agilent R T Marker
Mkrl 16.896 GHz
Ref 30 dBm Atten 40 dB 2L oot Marker
#Peak
1 2 3 4
Log -
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltaj
Span Pair
Span Center
Off
Start 15 GHz Stop 20 GHz More
1of2

#Res BW 100 kHz #VBW 300kHz  Sweep 518 ms (1710 pts)

C:INTUIL.WMF file saved

TX 802.11g Channel Low 2412MHz (20GHz-25GHz)
== Agilent ) R T

Marker
Mkrl 24.984 GHz
Ref 30 dBm Atten 40 dB -34.46 dBm Sl
#Peak
1 2 3 4
Log -
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Delta]
Span Pair
Span Center
Off
Start 20 GHz Stop 25 GHz 1'\"0?2‘3
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUI.WMEF file saved ‘
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TX 802.11g Channel Middle 2437MHz (30MHz-1GHz)

=== Agilent 9 R T Marker
Mkrl 104.66 MHz
Ref 30 dBm Atten 40 dB -36.67dBm _ Ve
#Peak
1 2 3 4
Log -
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Delta]
Span Pair
Span Center
Off
Start 30 MHz Stop 1 GHz More
1of2

#Res BW 100 kHz
C:INTUIL.WMF file saved

#VBW 300 kHz  Sweep 100.9 ms (1710 pts)

TX 802.11g Channel Middle 2437MHz (1GHz-5GHZz)

= Agilent ) R T Marker
Mkrl 2.408 GHz
Ref 30 dBm Atten 40 dB 4.514dBm I NI
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Delta]
Span Pair
Span Center
Off
Start 1 GHz Stop 5 GHz 1M o(f)rze
#Res BW 100 kHz #VBW 300 kHz Sweep 414.4 ms (1710 pts)

C:INTUIL.WMF file saved

FCC ID: ZYA-XS2
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TX 802.11g Channel Middle 2437MHz (5GHz-10GHz)

=== Agilent ) R T Marker
Mkrl 7.824 GHz
Ref 30 dBm Atten 40 dB -34.77 dBm Ve
#Peak
1 2 3 4
Log -
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Delta]
Span Pair
Span Center
Off
Start 5 GHz Stop 10 GHz More
1of2

#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUIL.WMF file saved

TX 802.11g Channel Middle 2437MHz (10GHz-15GHz)
= Agilent ) R T

Marker
Mkrl 12.445 GHz
Ref 30 dBm Atten 40 dB -35.09 dBm Select Marker
#Peak
1 2 3 4
Log -
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Delta]
Span Pair
Span Center
Off
Start 10 GHz Stop 15 GHz 1'\"0?2‘3
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUI.WMEF file saved ‘
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TX 802.11g Channel Middle 2437MHz (15GHz-20GHz)

=== Agilenf 9 R T Marker
Mkrl 18.881 GHz
Ref 30 dBm Atten 40 dB -35.67 dBm I N RV
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltal
Span Pair
Span Center
Off
Start 15 GHz Stop 20 GHz i\ﬂoc;rf
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUI.WMEF file saved ‘

TX 802.11g Channel Middle 2437MHz (20GHz-25GHz)

= Agilent ) R T Marker
Mkrl 24.993 GHz
Ref 30 dBm Atten 40 dB -34.64 dBm Select Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltg’
Span Pair
Span Center
Off
Start 20 GHz Stop 25 GHz 1'\"0?29
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUIL.WMF file saved

FCC ID: ZYA-XS2 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



TX 802.11g Channel High 2462MHz (30MHz-1GHz)

=== Agilent ) R T Marker
Mkrl 275.11 MHz
Ref 30 dBm Atten 40 dB -36.88 dBm _ Ve
#Peak
1 2 3 4
Log -
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Delta]
Span Pair
Span Center
Off
Start 30 MHz Stop 1 GHz More
1of2

#Res BW 100 kHz #VBW 300 kHz  Sweep 100.9 ms (1710 pts)

C:INTUIL.WMF file saved

TX 802.11g Channel High 2462MHz (1GHz-5GHz)
- Agilent ) R T

Marker
Mkrl 2.435 GHz
Ref 30 dBm Atten 40 dB 4.61 dBm Select Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Delta]
Span Pair
Span Center
Off
Start 1 GHz Stop 5 GHz Jhore
#Res BW 100 kHz #VBW 300 kHz  Sweep 414.4 ms (1710 pts)

C:INTUIL.WMF file saved
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TX 802.11g Channel High 2462MHz (5GHz-10GHz)

- Agilent ) R T Marker
Mkrl 6.945 GHz
Ref 30 dBm Atten 40 dB SRS S joct Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Delt
Span Pair
Span Center
Off
Start 5 GHz Stop 10 GHz 1|V|Oc;r2e
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUI.WMEF file saved ‘

TX 802.11g Channel High 2462MHz (10GHz-15GHz)

= Agilent ) R T Marker
Mkrl 12.290 GHz
Ref 30 dBm Atten 40 dB -34.21dBm Iy NNV,
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltg,
Span Pair
Span Center
Off
Start 10 GHz Stop 15 GHz 1'\/'0?29
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUIL.WMF file saved

FCC ID: ZYA-XS2 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



TX 802.11g Channel High 2462MHz (15GHz-20GHz)

=== Agilent ) R T Marker
Mkrl 15.490 GHz
Ref 30 dBm Atten 40 dB -34.94dBm_ g ANV
#Peak
1 2 3 4
Log -
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Delta]
Span Pair
Span Center
Off
Start 15 GHz Stop 20 GHz More
1of2

#Res BW 100 kHz
C:INTUIL.WMF file saved

#VBW 300 kHz Sweep 518 ms (1710 pts)

TX 802.11g Channel High 2462MHz (20GHz-25GHz)

= Agilent 9 R T Marker
Mkrl 24.971 GHz
Ref 30 dBm Atten 40 dB -34.68 dBm Select Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltg’
Span Pair
Span Center
Off
Start 20 GHz Stop 25 GHz 1'\"0?29
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUIL.WMF file saved

FCC ID: ZYA-XS2
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TX 802.11n Channel Low 2412MHz (30MHz-1GHz)

=== Agilenf R T Marker
Mkrl 631.11 MHz
Ref 10 dBm #Atten 20 dB -56.9 dBm Sl
#Peak
i 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltal
Span Pair
Span Center
Off
Start 30 MHz Stop 1 GHz 1'\"0?2‘3
#Res BW 100 kHz #VBW 300 kHz ~ Sweep 100.5 ms (999 pts)

TX 802.11n Channel Low 2412MHz (1GHz-5GHz)
= Agilent ) R T

Marker
Mkrl 2.378 GHz
Ref 10 dBm #Atten 20 dB -3.139 dBm Gl e
#Peak
i 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Delta]
Span Pair
Span Center
Off
Start 1 GHz Stop 5 GHz i\/lo?rze
#Res BW 100 kHz #VBW 300 kHz  Sweep 414.4 ms (995 pts)

FCC ID: ZYA-XS2 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



TX 802.11n Channel Low 2412MHz (5GHz-10GHz)

= Agilent ' R T Marker
Mkrl 7.245 GHz
Ref 10 dBm #Atten 20 dB LR S oot Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltal
Span Pair
Span Center
Off
Start 5 GHz Stop 10 GHz 1l\/loc;r2e
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (999 pts)

TX 802.11n Channel Low 2412MHz (10GHz-15GHz)

=5 Agilent 0 R T Marker
Mkrl 12.267 GHz
Ref 10 dBm #Atten 20 dB 5524 dBm NI P
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltal
Span Pair
Span Center
Off
Start 10 GHz Stop 15 GHz L
1lof2

#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (999 pts)

FCC ID: ZYA-XS2
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TX 802.11n Channel Low 2412MHz (15GHz-20GHz)

== Agilent R T Marker
Mkrl 16.736 GHz
Ref 10 dBm #Atten 20 dB -54.43 dBm Sl Var Er
#Peak
i 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref DeltgI
Span Pair
Span Center
Off
Start 15 GHz Stop 20 GHz 1'\"0?29
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (999 pts)

TX 802.11n Channel Low 2412MHz (20GHz-25GH?z)
%= Agilent ) R T
Mkrl 24.972 GHz
Ref 10 dBm #Atten 20 dB -54.29 dBm
#Peak
Log
10

dB/ Normal

Marker

Select Marker
1 2 3 4

Delta

Delta Pair
(Tracking Ref)

Ref Deltgl

Span Pair
Span Center

Off

More
1of2

Start 20 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (999 pts)

FCC ID: ZYA-XS2 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766
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TX 802.11n Channel Middle 2437MHz (30MHz-1GHz)

== Agilent 0 R T Marker
Mkrl 297.55 MHz
Ref 10 dBm #Atten 20 dB -56.63 dBm Sl Var Er
#Peak
i 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltgl
Span Pair
Span Center
Off
Start 30 MHz Stop 1 GHz 1'\/'0?29
#Res BW 100 kHz #VBW 300 kHz  Sweep 100.5 ms (999 pts)

C:INTUIL.WMF file saved ‘

TX 802.11n Channel Middle 2437MHz (1GHz-5GH?z)
- Agilent ) R T

Marker
Mkrl 2.417 GHz
Ref 10 dBm #Atten 20 dB -3.766 dBm Select Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Delta]
Span Pair
Span Center
Off
Start 1 GHz Stop 5 GHz 1I\/I0c;r§
#Res BW 100 kHz #VBW 300 kHz ~ Sweep 414.4 ms (995 pts)

FCC ID: ZYA-XS2 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



TX 802.11n Channel Middle 2437MHz (5GHz-10GHz)

=== Agilent ) R T Marker
Mkrl 7.418 GHz
Ref 10 dBm #Atten 20 dB -54.33 dBm SelectiMatker
#Peak
i1 2 3 4
Log o
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltaj
Span Pair
Span Center|
Off
Start 5 GHz Stop 10 GHz 1'\"0?29
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (999 pts)

TX 802.11n Channel Middle 2437MHz (10GHz-15GHz)

i Agilent ) R T Marker
Mkrl 12.985 GHz
Ref 10 dBm #Atten 20 dB -54.61 dBm Eellas Var
#Peak
i 2 3 4
Log
10
dB/ Norma
Delta
Delta Pair
(Tracking Ref)
Ref Delta]
Span Pair
Span Center|
Off
Start 10 GHz Stop 15 GHz 1Mo?r2e
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (999 pts)
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TX 802.11n Channel Middle 2437MHz (15GHz-20GHz)

=i Agilent 0 R T Marker
Mkrl 19.126 GHz
Ref 10 dBm #Atten 20 dB -55.4 dBm Select Marker
#Peak
i 2 3 4
Log I
10
dB/ Norma
Delta
Delta Pair
(Tracking Ref)
Ref DeltgI
Span Pair
Span Center
Off
Start 15 GHz Stop 20 GHz 1'\"0‘]326
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (999 pts)

TX 802.11n Channel Middle 2437MHz (20GHz-25GHz)

=i Agilent R T Marker
Mkrl 24.894 GHz
Ref 10 dBm #Atten 20 dB -54.54 dBm Select Marker
#Peak
i 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltgl
Span Pair
Span Center
Off
Start 20 GHz Stop 25 GHz l'\"o?rze
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (999 pts)
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TX 802.11n Channel High 2462MHz (30MHz-1GHz)

- Agilent R T Marker
Mkrl 264.04 MHz
Ref 10 dBm #Atten 20 dB BN S ject Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltal
Span Pair
Span Center
Off
Start 30 MHz Stop 1 GHz 1M o?rze
#Res BW 100 kHz #VBW 300 kHz ~ Sweep 100.5 ms (999 pts)

TX 802.11n Channel High 2462MHz (1GHz-5GHz)

== Agilent R T Marker
Mkrl 2.460 GHz
Ref 10 dBm #Atten 20 dB -3.567 dBm Select Marker
#Peak
i 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltgl
Span Pair
Span Center
Off
Start 1 GHz Stop 5 GHz i
1lof2

#Res BW 100 kHz #VBW 300 kHz  Sweep 414.4 ms (995 pts)
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TX 802.11n Channel High 2462MHz (5GHz-10GHz)

== Agilent R T Marker
Mkrl 7.804 GHz
Ref 10 dBm #Atten 20 dB RN Sooct Marker
#Peak
1 2 3 4
Log =
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Delt
Span Pair
Span Center|
Off
Start 5 GHz Stop 10 GHz LIBES
1of2

#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (999 pts)

TX 802.11n Channel High 2462MHz (10GHz-15GHz)
- Agilent R T
Mkrl 12.327 GHz

Ref 10 dBm #Atten 20 dB -54.99 dBm
#Peak

Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
(Tracking Ref)

Ref Deltal

Span Pair
Span Center

Off

Start 10 GHz Stop 15 GHz 1'\/'0‘?26
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (999 pts)
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TX 802.11n Channel High 2462MHz (15GHz-20GHz)

== Agilent R T Marker
Mkrl 15.443 GHz
Ref 10 dBm #Atten 20 dB SN Sc et Marker
#Peak
i 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Delt
Span Pair
Span Center
Off
Start 15 GHz Stop 20 GHz 1lv|0<?r2e
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (999 pts)

TX 802.11n Channel High 2462MHz (20GHz-25GHz)

- Agilent [ R T Marker
Mkrl 24.961 GHz
Ref 10 dBm #Atten 20 dB -53.51 dBm Gl Ve
#Peak
i 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Delta)
Span Pair
Span Center
Off
Start 20 GHz Stop 25 GHz 1'\"0?2‘9
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (999 pts)
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11.AC POWER LINE CONDUCTED EMISSION FOR FCC PART

15 SECTION 15.207(A)

11.1.Block Diagram of Test Setup

11.1.1.Block diagram of connection between the EUT and simulators

AC Mains
<«— Adapter EUT

(EUT: HDD Multimedia Player)

11.1.2.Shielding Room Test Setup Diagram

= Vertical Refe C
Q G_?uf:cnji P'.?u;emn :
:: - Test K eceiver
)
Q ————
N ~— HHHH <
3 oo
=
]
e
N ﬁ{_
J[ed
Lo
4
LIS N T~

REaferenmce Ground Plane

(EUT: HDD Multimedia Player)

11.2.The Emission Limit

11.2.1.Conducted Emission Measurement Limits According to Section 15.207(a)

Frequency Limit dB(uV)

(MHz) Quasi-peak Level Average Level
0.15 - 0.50 66.0 — 56.0 * 56.0-46.0 *
0.50 - 5.00 56.0 46.0
5.00 - 30.00 60.0 50.0

* Decreases with the logarithm of the frequency.

FCC ID: ZYA-XS2 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766
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11.3.Configuration of EUT on Measurement

The following equipment are installed on the Conducted Emission Measurement to meet
the commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

11.3.1.HDD Multimedia Player (EUT)

Model Number : Xtreamer Sidewinder 2
Serial Number : N/A
Manufacturer . XTREAMER LIMITED

11.4.0perating Condition of EUT
11.4.1.Setup the EUT and simulator as shown as Section 11.1.
11.4.2.Turn on the power of all equipment.

11.4.3.Let the EUT work in TX (802.11b Channel Middle, 802.11g Channel Middle,
802.11n Channel Middle) mode measure it.

11.5.Test Procedure

The EUT is put on the plane 0.8m high above the ground by insulating support and is
connected to the power mains through a line impedance stabilization network (L.I.S.N.).
This provides a 50ohm coupling impedance for the EUT system. Please refer the block
diagram of the test setup and photographs. Both sides of AC lines are checked to find out
the maximum conducted emission. In order to find the maximum emission levels, the
relative positions of equipment and all of the interface cables shall be changed according
to ANSI C63.4: 2003 on Conducted Emission Measurement.

The bandwidth of test receiver (R & S ESCS30) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

FCC ID: ZYA-XS2 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



11.6.Power Line Conducted Emission Measurement Results

PASS.

The frequency range from 150kHz to 30MHz is checked.

Page 170 of 179

Date of Test: September 3, 2011 Temperature:  25°C
EUT: HDD Multimedia Player Humidity: 50%
Model No.:  Xtreamer Sidewinder 2 Power Supply: AC 120V/60Hz
Test Mode: TX 802.11b Channel Middle Test Engineer: Pei
Frequency Result Limit Margin Detector Line
(MHz) (dBuV) (dBuV) (dB)
0.198359 52.70 63.7 -11.0 QP
0.298051 46.00 60.3 -14.3 QP
1.593857 34.80 56.0 -21.2 QP
Neutral
0.198359 40.10 53.7 -13.6 AV
0.596975 32.80 46.0 -13.2 AV
1.593857 29.30 46.0 -16.7 AV
0.198359 51.50 63.7 -12.2 QP
0.298051 44.20 60.3 -16.1 QP
0.596975 40.20 56.0 -15.8 QP Li
ive
0.596975 33.20 46.0 -12.8 AV
1.593857 30.80 46.0 -15.2 AV
1.692213 30.40 46.0 -15.6 AV

Emissions attenuated more than 20 dB below the permissible value are not reported.

The spectral diagrams are attached as below.
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Date of Test: September 3, 2011 Temperature:  25°C
EUT: HDD Multimedia Player Humidity: 50%
Model No.:  Xtreamer Sidewinder 2 Power Supply: AC 120V/60Hz
Test Mode: TX 802.11g Channel Middle Test Engineer: Pei
Frequency Result Limit Margin Detector Line
(MH2z) (dBuV) (dBuv) (dB)
0.198359 52.50 63.7 -11.2 QP
0.298051 45.70 60.3 -14.6 QP
0.596975 37.50 56.0 -18.5 QP
Neutral
0.198359 39.90 53.7 -13.8 AV
0.599363 32.90 46.0 -13.1 AV
1.593857 25.60 46.0 -20.4 AV
0.199152 50.60 63.6 -13.0 QP
0.299243 43.70 60.0 -16.6 QP
0.599363 40.20 56.0 -15.8 QP Li
ive
0.599363 33.30 46.0 -12.7 AV
1.600232 31.00 46.0 -15.0 AV
1.698981 30.70 46.0 -15.3 AV

Emissions attenuated more than 20 dB below the permissible value are not reported.
The spectral diagrams are attached as below.
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Date of Test: September 3, 2011 Temperature:  25°C
EUT: HDD Multimedia Player Humidity: 50%
Model No.:  Xtreamer Sidewinder 2 Power Supply: AC 120V/60Hz
Test Mode: TX 802.11n Channel Middle Test Engineer: Pei
Frequency Result Limit Margin Detector Line
(MH2z) (dBuV) (dBuv) (dB)
0.199152 52.20 63.6 -11.4 QP
0.299243 45.70 60.3 -14.6 QP
1.600232 35.20 56.0 -20.8 QP
Neutral
0.200748 39.50 53.6 -14.1 AV
0.599363 33.00 46.0 -13.0 AV
1.600232 29.70 46.0 -16.3 AV
0.199152 50.40 63.6 -13.2 QP
0.299243 43.50 60.3 -16.8 QP
0.599363 40.10 56.0 -15.9 QP Li
ive
0.599363 33.40 46.0 -12.6 AV
1.600232 31.20 46.0 -14.8 AV
16.208260 36.00 50.0 -14.0 AV

Emissions attenuated more than 20 dB below the permissible value are not reported.
The spectral diagrams are attached as below.
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ACCURATE TECHNOLOGY

CONDUCTED EMISSION STANDARD FOC PART

EOT:
Manufacturer: UNI
Operating Condition: TX

Test Site:
Operator:

Test Specification:
Comment :

Start of Test:

SCAN TABLE:

Short Description:

Start Stop
Freqguency Fregqusncy
150.0 kHz 30.0 MH=

HOD multimedia player

5/3/2011

Page 173 of 179

co. ,LTD
15 B

M/H:Xtreamer Sidewinder 2
CORN
Channel

=1

{502 _11k}

l§Shielding Room
Star
L 120V /&0H=

9:33:56RM

"V 150K-30MH=z fin"

_SUB STD VIERMZ 1.70
Step Detector Meas. IF Transducer
Width Time Bandw .
0.8 % JuasiPezk 1.0 = 5 kH= NSLEB126 ZOOB

RErerags

Lewvel [dBpv]

F ==+
e 1
|

S
S B

et

150k 300k 400k

GO0k BDDk 1M

M BM 10M 208 30M

Frequency [Hz]

4M 5M EM

Joe0803-w31l £in
Joe0303-¥01 £in2

il pre
pro?

Voltage QF
Voltage AV

MEASUREMENT RESULT:

5/372011 95:36RM
Frequency Lewvel
MH= dBpV
0.1%8358
0.2%8051
0.5%96975

MEASTREMENT RESULT:

5/372011 95:36RM
Frequency Level
MHE= dBuV
0.5%96975 33.Z0
1.5%3857 30.80
1.6%2213 30.40

FCC ID: ZYA-XS2

"Starlf03-v01 fin”

Transd Limit Margin Detector Line PE
dB dBuV dB
11.2 63.7 2.2 QP L1 GHD
11.¢ 60.3 16.1 QP L1 GHD
1z2.0 56.0 15.8 QP L1 GHD
"Starﬂ?ﬂﬂ—?ﬂl_fing"
Transd Limit Margin Detector Line FE
dB dBu¥ dB
1z2.0 4e.0 12.8 &AWV Ll GHD
11.7 4g.0 15.2 &AWV L1 GHD
11.7 4e.0 15.& AWV L1 GHD

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766
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CONDUCTED EMISSION STANDARD FCOC PART 15 B

EOT: HOD multimedia player
Manufacturer: THICORN

Operating Condition: TX Channel & (302_11b}
Test Site: l§5hielding Room
Operator: Star

Test Specification: N 1Z20V/c0H=

Comment :

Start of Test: /32011 F 9:-37:-37HM

SCAN TABLE:

Short Description:

"V 150K-30MH=z fin"

M/H:Etreamer Sidewinder 2

_SUB_STD_VIERMZ 1.70

Start Stop Step Detzctor  Meas. IF Transducer

Frequency Fregquency Width Time Bandw .

150.0 kHz 30.0 MH= 0.8 % JuasiPeak 1.0 = 9 kH= NSLEBl2& Z0OO0OH
Afe*age

Lewel [dBpW]

B0 e il e s Rttt ittt T T .

JEIET RIS RN P N

600k BODDk 1M M 3M  4M 5M &M BM 10M 208 3DM
Frequency [Hz]
— I..I | § Voltage QF
-— 1 TH cltage AV
MEASTUREMENT RESULT: "Starﬂ.'?ﬂ.?—Vﬂi?_fin"
5/03/72011 5:402M
Frequency Level Transd Limit Margin Detector Line FE
MHE= dBuv dB dBuWV dB
0.1%8358 52.70 11.2 £€3.7 11.0 QP ] GHD
0.2%8051 46._00 11.& &0.3 14.3 QP H GHD
1.55%3857 34_BO 11.7 56.0 21.2 QP ] GHD
MEASTUREMENT RESULT: "Starﬂ.'?ﬂ.?—Vﬂé‘_finﬂ"
5/0372011 5:40R2M
Frequency Level Transd Limit Margin Detector Line FE
MH= dBuvy dB dBuWV dB
0.1%8358 40.10 11.2 53.7 13.8 AV H GHD
0.5%e5975 32_80O 12.0 4.0 13.2 AV ] GHD
1.553857 Z5_30 11.7 4e.0 16.7 AV ] GHD

FCC ID: ZYA-XS2
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ACCURATE TECHNOLOGY CoO. ,LTD

CONDUCTED EMISSION STANDARD FCC FPART 15 B

EUT:
Manufacturer:

Operating Condition:

Test Site:
Operator:
Test Specification:

HDD multimedia player
THICCORN

T Channel & {802._11g}
1§S5hielding Boom

Star

N 120V/e0Hz

M/H:Etreamer Sidewinder 2

Page 175 of 179

Comment:

Start of Test: 970372011 f 9:-40:43RM

SCAN TABLE:
Short Description:

"V 150E-30MHz fin"
_S0E_STD_VTERMZ 1.70

Start Stop Step Detactor HMeas. IF Transducer
Frequency Freguency Width Time Bandw .
150.0 kH= 30.0 MH= 0.8 % JuasiPezkz 1.0 = 5 kH= HSLKE1Z26 2008
Rverage
Lewel [dEpV]
. i
1 1
- 1
] 1
1 1
1 1
1 1
1 ]
1 1
1 1
I I
T 1
I 1
1 1
----- 1
|
.l[f';l-’.
1
sk
S ! ! !
150k 300k 400k 60Dk BODDk 1M M 3M 4M 5M GM EM 10M 20M  30M
Frequency [Hz]
Voltage QF
Yoltage AV
MEASUREMENT RESULT: "StarﬂQEJ—Vﬂj_fin"
9/03/72011 9:-43BM
Frequency Level Transd Limit Margin Detector Line FE
MH= dBuV dB dBuW¥ dB
0.1%83589 52.50 11.2 g3.7 11.2 QP N GHD
0.2%8051 45 .70 11.¢ &0.3 4. QF ) GHD
0.5%65975 3T7.50 1z2.0 56.0 18.5 QP N GHD
MFASUREMENT RESULT: "StarﬂEﬂE—Vﬂj_finE"
90372011 9:43RM
Frequency Level Transd Limit Margin Detector Line FE
MH= dEuV dB dBuW¥ dB
0.1%8359 39.90 11.2 53.7 13.8 &V M GHD
0.593363 3z.80 2.0 4g .0 13.1 &V ] GHD
1.5%3857 25.60 11.7 4g .0 0.4 AV M GHD

FCC ID: ZYA-XS2 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766
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ACCURATE TECHNOLOGY C0. , LTD
CONDUCTED EMTSSION STANDARD FOO PART 15 B

EOT: HDD multimedia player M/H:XEtreamer Sidewinder 2
Manufacturer: UHICORN

Operating Condition: TX Channel & ({802_11g)

Test Eite: l§5Shielding Room

Operator: Star

Test Specification: 1207/ elH=

Comment:

Start of Test: 9/3/2011 f 5:44:138BM

SCAN TABLE: "V 150H-30MH=z fin"

Short Description: _SUE_STD VTERMZ 1.70

Start Stop Btep Detector Meas. IF Transducer

Frequency Freguency Width Time Bandsw.

150.0 kH= 30.0 MH= 0.8 % JuasiPeak 1.0 = 9 kH= NSLEB1z2&6 Z0O0B
Lverage

Lewel [dBp\V]

___.r|____ -
JIH.M‘I:W o4 ‘r.‘:‘-—
150k 300k -iIIIk EiCIEIk EDOk 1M M 3M  4M 5M 8M BM 10M 20M  30M
Frequency [Hz]
Joe0%03-v4 £in
0503 £in2
e0%03 pre
pro2

Voltage QF
Woltage AV

MEASUREMENT RESULT: "Star(0203-vo4 fin”
5/03/2011 5S:-4chM

Frequency Level Transd Limit Margin Detector Line FE
MH= dBuW¥ dB dBuW¥ dB
0.15%8152 11.2 £3.€ 1z2.0 QP L1 GHD
0.259243 11.¢6 &0.0 6.6 QP L1 GHD
0.559363 2.0 56.0 15.8 QP L1 GHD
MEASUREMENT RESULT: "StarﬂQUE—Vﬂ{_fing"
3/03/2011 9:-461M
Frequency Level Transd Limit Margin Detector Line FE
MH= dBuvy dB dBuW dB
33.30 1z2.0 4g.0 12.7 &V L1 EHD
31.00 11.7 4g.0 15.0 AV L1 GHD
30.70 11.7 4g.0 15.3 &V L1 EHD

FCC ID: ZYA-XS2 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766
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ACCURATE TECHNOLOGY C0O. ,LTD
CONDUCTED EMISSION STANDARD FCC FART 15 B

EOT: HDD multimedia player M/H:Etreamer Sidewinder 2
Manufacturer: UNICORN

Operating Condition: TX Channel & {802_11mn}

Test Site: 1§Shielding Room

Operator: Star

Test Specification: L 120V/c0H=

Comment :

Start of Test: 9,3/72011 f 5:47:1lenM

SCAN TABLE: "V 150K-30MH=z f£in"

Short Description: _SUB_STD VIERMZ 1.70

Start Stop Step Detector Meas. IF Transducer

Freguency Freguency Width Time Bandw.

150.0 kHz 30.0 MH= 0.8 % JuasiPezk 1.0 = 5 kH= HSLEB1l26 Z0O0O8B
Averages

Lewel [dEp']

3M
Frequency [Hz]

Jorl503-
Jorl%03-

Yoltage QF
Voltage AV

MEASUREMENT RESULT: "Star(08903-V05 fin"
50372011 5:-45mM

Frequency Level Transd Limit Margin Detector Line EE
MH=z dBuV dB dBuW¥ dB
0.1%5%152 50.40 11.2 €3.6 13.2 QP L1 GHD
0.299243 43 .50 11.¢& 0.3 l6.8 QP L1 GHD
0.5%9363 40,10 12.0 S5E.0 15.% QP L1 GHD

MEASUREMENT RESULT: "Star(0903-V05 fin2"

5/03/2011 9:459RM

Frequency Level Transd Limit Margin Detector Line EE
MH=z dBuV dB dBuW¥ dB
0.5%9363 33.40 1z2.0 4g .0 1z.& A&V L1l GHD
1.600232 31.z20 11.7 4g.0 4.8 &V Ll GHD
16208260 3e.00 11.2 50.0 14.0 &V L1l GHD

FCC ID: ZYA-XS2 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766
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ACCURATE TECHNOLOGY C0. ,LTD
CONDUCTED EMISSION STANDARD FCOC PART 15 B

EOT: HOD multimedia player M/H:Xtreamer Sidewinder 2
Hanufacturer: UHMICORN

Operating Condition: TX Channel & (302.11mn)

Test Site: l§5hielding Room

Operator: Star

Test Specification: N 1Z20V/c0H=
Comment :
Start of Test: 9/03/2011 f 5:50:32RAM

SCAN TABLE: "V 150K-30MHz fin"

Short Description: _SUB _STD VIERMZ 1.70

Start Stop Step Detector Meas. IF Transducer

Frequency Fregquency Width Tim= Bandw.

150.0 kHz 30.0 MH= 0.8 % JuasiPesk 1.0 s 9 kH= NSLEB126 Z008
Rwvesrags

Lewvel [dBpV]

. e

1) Sy S SR DY

=TT orreTre-
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|T|| hw.‘l:rimu:uu.
o N o

aFi N W HAY

a 1 1 1
150k 300k 400k 500k BODk 1M M 3M &M 5M EM  EM 10M 20M  30M
Frequency [Hz]

Joed%03-vwlE fin
Joe(303-v06 £in2

Valtage QF

Woltage AV

MEASUREMENT RESULT: "Star0903-Voé fin"

5703752011 9:52BM

Frequency Level Transd Limit Margin Detector Line FE
MHz dBuV dB dBpV dB

52.20 11.2 g§3.6 11.4 QF H GHD

45.70 11.¢& 60.3 l4.& QP H GHD

35.20 11.7 56.0 0.8 QP H GHD

MEASUREMENT RESULT: "Star0803-V06 fin2"

570372011 9:52BM

Frequency Level Transd Limit Margin Detector Line FE
MH= dBuv dB dEpv dB
Q_Z00748 3%.50 11.2 53.6 14.1 &V N GHD
0.55%59363 33.00 12.0 4.0 13.0 &V ) GHD
1600232 29.70 11.7 4£. 0 l6.3 &V N GHD

FCC ID: ZYA-XS2 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



Page 179 of 179

12. ANTENNA REQUIREMENT

12.1.The Requirement

According to Section 15.203, an intentional radiator shall be designed to ensure that no
antenna other than that furnished by the responsible party shall be used with the device.

12.2.Antenna Construction

The wireless module has two antenna ports but this device only apply to A port. Device is
equipped with unique antenna, which isn’t displaced by other antenna. Therefore, the
equipment complies with the antenna requirement of Section 15.203.

Antenna

FCC ID: ZYA-XS2 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20111766



